YANMAR PARTS CATALOG

OCNP4-M50301EN

Last update May., 2016




Fig. No. Fig. Name

ENGINE CONTROL

1. ENGINE ACCESSORIES

2. ACCEL LEVER & FOOT ACCELERATOR

H W

5. FUEL PIPE

6. AIR CLEANER

FRONT AXLE

7. FRONT BRACKET

8. FRONT SUPPORT

9. TIEROD

10. RING GEAR

11. DIFFERENTIAL GEAR
12. PROPELLER SHAFT
13. FRONT SHAFT

14. FRONT AXLE CASE
15. FRONT GEAR CASE
16. FRONT SPINDLE

17. FRONT WHEEL TIRE

90. FRONT WHEEL TIRE(ADD.ITEM)

18. STEERING

19. P.S.T. CYLINDER
20. P.S.T. VALVE

21. P.S.T. HOSE

. EXHAUST PORT

. FUEL TANK

Contents

Fig. No.

Fig. Name

TRANSMISSION

22.

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.

36.

37.

38.

39.

40.

41.

42.

43.

44.

CLUTCH HOUSING

CLUTCH & CLUTCH SHAFT

CLUTCH RELEASE

TRANSMISSION CASE

CENTER PLATE

REVERSE HOUSING

MAIN DRIVE SHAFT

MAIN SHAFT

REVERSER SHAFT

REDUCTION SHAFT

COUNTER SHAFT

REVERSER IDLE SHAFT

P.T.O. DRIVE SHAFT

P.T.O. SHAFT

MAIN SHIFT

MAIN SHIFT LEVER

REVERSER SHIFT

REVERSER LEVER

SUB SHIFT

SHIFT LINK

P.T.O. SHIFT

SUB SHIFT LEVER & P.T.O. LEVER

SHIFT KNOB

0CNP4-M50301



Fig. No.

45

46

47

Fig. Name
. FRONT DRIVE
. FRONT SHIFT

. 4WD LEVER

REAR AXLE

48

49

50.

51.

52.

53.

91.

54.

55.

56.

57.

HYDRAUL
58

59.
60.
61.
62.
63.

64.

. RING GEAR & DIFFERENTIAL GEAR
. REAR HOUSING

DIFFERENTIAL LOCK

FINAL PINION & FINAL GEAR

REAR AXLE SHAFT

REAR WHEEL TIRE

REAR WHEEL TIRE(ADD.ITEM)
BRAKE

PEDAL

BRAKE LINK

PARKING BRAKE

IC CONTROL

. HYDRAULIC PUMP
HYDRAULIC CYLINDER CASE
PISTON & LIFT CRANK
CONTROL VALVE

RELIEF VALVE

HYDRAULIC CONTROL
HYDRAULIC PIPING

Contents

Fig. No.

Fig. Name

ELECTRICAL PARTS

65.
66.
67.
68.
69.

70.

FITTINGS

HITCH

71.

72.

73.

74.

75.

76.

77.

78.

79.

80.

81.

96.

82.

WIRE HARNESS
WIRE HARNESS

SWITCH

LAMP & REFLECTOR

METER

HORN

HOOD

SIDE COVER
DASHBOARD
CURRENT PLATE
FENDER
LEVER GUIDE
FLOOR COVER
FLOOR

DRIVER SEAT
LABEL
LABEL(SAFETY)

SEAT BELT

TOP LINK

0CNP4-M50301



Fig. No.
83.
84.
85.
89.
92.

97.

Fig. Name
LIFT LINK(RIGHT)
LIFT LINK(LEFT)
LOWER LINK & CHECK CHAIN
THREE POINT LINK(ADD.ITEM)
DRAWBAR HITCH(ADD.ITEM)
REAR ROPS

ACCESSORIES

86.

OPTIONAL

87

88.
93.
94,
95.
98.

99.

100

101

ACCESSORY

BRACKET(FRONT WEIGHT)
REAR ROPS

EXTEND EXHAUST(ADD.ITEM)
FUEL HOSE(ADD.ITEM)
KARTE(CENTER PLATE)

REAR HOUSING(REPAIR PARTS)
GEAR KIT(DRIVEN 20)

GEAR KIT(DRIVEN 21)

GEAR KIT(REVERSER)

Contents

Fig. No.

Fig. Name

0CNP4-M50301



0CNP4-M50301 ENGINE CONTROL OCNP4-M50301 Fig.1
Fig.1. ENGINE ACCESSORIES Bcrasar o
€)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 19822052180  RELAY, STARTER 11
2 1 10846152950  RELAY, CATYPE C 101
3 1 119650-77910  RELAY ASSY, GLOW 11
4 2 129052-77920  BODY, RELAY 11
5 2 119650-77930  BRACKET, RELAY 101
6 1 26106-060162  BOLT, M6X 16 PLATED 2 2
7 1  198200-00610  RUBBER, ABSORBER 2 2
8 1 108208-01410  HOSE, WATER A 101
9 1 198200-01440  SEAL, RADIATOR 2 2
10 1 198208-01451  HOSE, WATER B 1 1
1 1 198280-01470  PIPE, WATER DRAIN 11
12 1 198208-01480 URETHANE, RADIATOR 2 2
13 1 19820801510  SHROUD ASSY, FAN 11
14 1 19820011351  STAY ASSY, COCK 11
15 1 120055-44501 RADIATOR ASSY 11
16 1 12926344510  TANKASSY, SUB 11
18 2 121450-44531 CAP 11
19 2 124450-44560 RETAINER 11
20 2 23065070180  PIPE, 7X 180 1 1
21 2 121470-44581  GASKET 11
22 1 129150-49101 COCK ASSY, 3-WAY 11
23 2 129150-49081  COCK, DRAIN 11
25 1 175022-49730  CRIP 31, HOSE 2 2
26 1 124766-59050  CLIP, HOSE 12 2 2
27 1 124766-59050  CLIP, HOSE 12 4 4
28 1 198206-60710  GUIDE ASSY, SCREEN L 11
TO ENGINE 29 1 198206-60760  GUIDE, SCREEN R 11
30 1 198206-60950  SCREEN, RADIATOR 11
31 1 198448-61620 CAP, RUBBER 101
32 1 198200-61950 WEATHER-STRIP, 1740 11
33 1 194180-61980 GROMMET, 24 11
10 34 1 198200-61980  SEAL, RADIATOR L 11
35 1 23000-035000 CLAMP, 35 2 2
36 1 23980-730250  HOSE, 7.3X 250 11
37 1 23980-730510  HOSE, 7.3X 510 101
38 1 26106-060122  BOLT, M6X 12 PLATED 4 4
39 1 26106-060122  BOLT, M6X 12 PLATED 4 4
40 1 26106-080162  BOLT, M8X 16 PLATED 11
41 1 26106-080162  BOLT, M8X 16 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ENGINE CONTROL OCNP4-M50301  Fig.2

Fig.2. ACCEL LEVER & FOOT ACCELERATOR (A)=EF312T (©)=

(B)=EF352T ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198200-01150  WIRE ASSY, THROTTLE 1 1
2 1 198071-58810  GROMMET, 8 1 1
3 1 22137-060000 WASHER, 6 11
4 1 22417-160180  PIN, COTTER 1.6X18 1 1
5 1 198071-01160  RUBBER 1 1
6 1 198200-01210 WIRE ASSY 1 1
7 1 198200-01300 ACCELERATOR, FOOT 1 1
8 1 198071-01390 GROMMET 1 1
9 1 1wW3981-14050 RUBBER 11
10 1 194990-22130  NUT, M6 1 1
1 1 19836055630  SPRING, RETURN 1 1
12 1 26106-060122  BOLT, M6X 12 PLATED 11
TO ENGINE 13 1 26106-060402  BOLT, M6X 40 PLATED 1 1
13-1 1 26116-060404  BOLT, M6X 40 PLATED 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
14 1 19444051630  CLAMP, HARNESS 1 1
(A=F110244) (B=F110317)
1 15 1 26106-060122  BOLT, M6X 12 PLATED 11
l’ﬁ (A=F110244) (B=F110317)

[$a)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 ENGINE CONTROL
Fig.3. EXHAUST PORT

TO ENGINE

TO ENGINE

4

OCNP4-M50301 Fig.3

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  198208-03111 PIPE, EXHAUST 1 1
1-1 1 198208-03112 PIPE, EXHAUST 1 1 N

(A=F110467)

(B=F114041)

2 1 198280-05510 PLATE, SHUTTER 1 1
3 1 129052-13550 GASKET 1 1
4 1  194990-22140 NUT, M8 2 2
5 1 22157-080000 WASHER, 8 1 1
6 1 26106-080162 BOLT, M8X 16 PLATED 1 1
7 1 26106-080252 BOLT, M8X 25 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ENGINE CONTROL OCNP4-M50301  Fig.4

Fig.4. FUEL TANK (A)=EF312T (D)=

(B)=EF352T ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198200-04020 INSULATOR, TANK R 1 1
2 1 198200-04030 CAP ASSY, FILLER 1 1
3 2 198200-04040 GASKET, FUEL CAP 1 1
4 1 198200-04061 STRAINER, FUEL 1 1
5 1 198200-04070 INSULATOR, TANK 1 1
6 1 198200-04080 INSULATOR, TANK L 1 1
7 1 198200-04090 CUSHION, TANK F 3 3
8 1 198200-04101 TANK ASSY, FUEL 1 1
8-1 1 1A8071-04100 TANK ASSY, FUEL 1 1 N
(A=*2012.04) (B=F116380)
10 2 198200-56600 GAUGE ASSY, FUEL 1 1
11 2 198200-56630 GASKET, GAUGE 1 1
12 2  26022-050102 SCREW, M5X10 5 5
13 1 198200-04120 CUSHION, TANK L 1 1
14 1 198200-04130 CUSHION, TANK R 1 1
15 1 198200-04210 PAN, DRIP 1 1
16 1 198200-04260 GASKET, SUMP 1 1
17 1 198200-04270 HOSE, AIR VENT 1 1
18 1  124766-59050 CLIP, HOSE 12 2 2
18-1 1 114270-59010 CLIP, HOSE 12 2 2 R
(A=F110773) (B=F116278)
19 1 1E6102-84970 BAND 140,WIRE LOCK 1 1 Z
(A=F110244) (B=F110317)
20 1 22157-080000 WASHER, 8 2 2
21 1 22190-060000 WASHER, SEAL 6 6 6
22 1 23000-019000 CLAMP, 19 1 1
23 1 23065-160650 PIPE, 16X 650 1 1
24 1  24311-000850 O-RING, 1AP85.0 1 1
25 1 26106-060252 BOLT, M6X 25 PLATED 3 3
26 1 26106-080162 BOLT, M8X 16 PLATED 2 2
27 1 26657-060002 NUT, CAP M6 3 3
28 1 172010-07810 STICKER, WIRE 1 1 W
(A=F110467) (B=F114137)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 ENGINE CONTROL
Fig.5. FUEL PIPE

8
31—

TO ENGINE 31

OCNP4-M50301 Fig.5

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1E8050-05510 GROMMET, SLIT 16X3 1 1
2 1 194170-51210 GROMMET 2 2
2-1 1 198245-51210 GROMMET, 25/18 2 2 S
(A=FzZ2272) (B=Fzz722)
3 1  194440-51620 CLAMP 1 1
4 1  124766-59050 CLIP, HOSE 12 7 7
4-1 1 124766-59050  CLIP, HOSE 12 4 4 K
(A=FzZzZ272) (B=Fz2722)
5 1 119629-59910 JOINT, 3-WAY 1 1 z
(A=FzZ2772) (B=Fzz722)
6 1  23980-730060 HOSE, 7.3X 60 1 1 z
(A=FZZ2772) (B=Fz2772)
7 1 23980-730180 HOSE, 7.3X 180 1 1 z
(A=FZZ2272) (B=Fz2272)
8 1  23980-730340 HOSE, 7.3X 340 1 1
8-1 1 23980-730310 HOSE, 7.3X 310 1 1 N
(A=F110244) (B=F110317)
9 1  23980-730400 HOSE, 7.3X 400 1 1
9-1 1  23980-730450 HOSE, 7.3X 450 1 1 N
(A=F110563) (B=F114609)
9-2 1 23980-730510 HOSE, 7.3X 510 1 1 S
(A=FZZ2272) (B=Fz2272)
10 1  23980-730500 HOSE, 7.3X 500 1 1
11 1 23980-730730 HOSE, 7.3X 730 1 1
12 1 26106-080122 BOLT, M8X 12 PLATED 1 1
13 1 198200-11250 STAY ASSY, FILTER 1 1
14 1 198280-11370 COLLAR, 9.2X13.8X60 1 1
15 1  119852-55611 BRACKET, FILTER 1 1
15-1 1 119852-55612 BRACKET, FILTER 1 1 N
(A=F110773) (B=F116278)
16 1  119802-55700 SEPARATOR ASSY 1 1
16-1 1  129055-55700 SEPARATOR ASSY 1 1 N
(A=F110563) (B=F114609)
17 2 129100-55690 RING, RETAINING 1 1 z
(A=F110563) (B=F114609)
18 2 119802-55710 ELEMENT 1 1
18-1 2 129242-55730 ELEMENT 1 1 S
(A=F110563) (B=F114609)
19 2 24311-000160 O-RING, 1AP16.0 1 1
20 2 24321-000650  O-RING, 1AG65.0 1 1
20-1 2 24321-000750  O-RING, 1AG75.0 1 1 S
(A=F110563) (B=F114609)
20A 2 119802-55730 CUP ASSY 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
20A-1 2 129938-55720 CUP 1 1 S
(A=F110563) (B=F114609)
20B 2 129242-55740 PLUG, DRAIN 1 1 w
(A=F110563) (B=F114609)
20C 2 129242-55750  VALVE, AIR VENT 1 1 W
(A=F110563) (B=F114609)
20D 2 129242-55760  GASKET 1 1 W

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 ENGINE CONTROL
Fig.5. FUEL PIPE

8
31—

TO ENGINE 31

No.

Lev.

Parts No.

(A)=EF312T
(B)=EF352T
©)=

Description

(A

(B)

OCNP4-M50301  Fig.5
(D)=

(B)=

(F)=

Qty |
© ® B ¢

(A=F110563)

(B=F114609)

20E 2 129242-55770 FLOAT 1 1 W
(A=F110563) (B=F114609)
21 1 129004-55810 FILTER, FUEL 1 1
22 1 22217-080000 WASHER, SPRING 8 1 1
23 1 26106-080162 BOLT, M8X 16 PLATED 2 2
24 1 26106-080252 BOLT, M8X 25 PLATED 2 2
25 1 26116-081302 BOLT, M8X130 PLATED 1 1
26 1 198082-17880 CLAMP, HOSE 1 1 W
(A=F110244) (B=F110317)
27 1 1E6213-83410 CLIP, HARNESS 18 1 1 W
(A=F110244) (B=F110317)
28 1 26106-080122 BOLT, M8X 12 PLATED 1 1 W
(A=F110244) (B=F110317)
29 1 1E6102-84970 BAND 140,WIRE LOCK 1 1 W
(A=F110244) (B=F110317)
29-1 1 29622-140001 BAND, RF140 1 1 N
(A=F110563) (B=F114609)
30 1 29622-250001 BAND, RF250 1 1
31 1  124766-59050 CLIP, HOSE 12 5 5
31-1 1  114270-59010 CLIP, HOSE 12 5 5 R
(A=F110773) (B=F116278)
32 1 129461-59580 CAP, FUEL OIL 1 1 W
(A=FZz777) (B=Fzz777)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ENGINE CONTROL OCNP4-M50301  Fig.6

Fig.6. AIR CLEANER (A)=EF312T (0)=

(B)=EF352T ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198208-06010 HOSE, AIR INTAKE 1 1
2 1 198200-06150 PIPE, AIR INTAKE 1 1
3 1 198287-06200 BRACKET, AIR CLEANER 1 1
4 1 198287-06300 CLEANER ASSY, AIR 1 1
5 2 119808-12520 ELEMENT 1 1
6 2 119866-12530 COVER ASSY 1 1
7 2 129051-12530 ELEMENT 1 1
8 2 129418-12530 LABEL, MARK 1 1
9 2 119808-12540 VALVE, UNLOADER 1 1
11 2 129612-12650 LABEL, MARKING 1 1
11A 2 129259-12570 RING 1 1 w
(A=F110467) (B=F114111)
12 1 198280-06410 COLLAR 1 1 4
(A=F110261) (B=F110425)
13 1 198072-18320 SPRING, 12 3 3 Z
(A=F110261) (B=F110425)
14 1 198092-71720 COLLAR, 8.1X10.5X9.3 1 1 z
(A=F110261) (B=F110425)
15 1 22157-080000 WASHER, 8 1 1 z
(A=F110261) (B=F110425)
16 1  23000-070000 CLAMP, 70 2 2
17 1  23010-055000 CLAMP, 55 1 1
17-1 1  23000-060000 CLAMP, 60 1 1 R
TO ENGINE (A=F110467) (B=F114239)
17 18 1 26106-080122 BOLT, M8X 12 PLATED 2 2 z
(A=F110299) (B=F111801)
19 1 26106-080162 BOLT, M8X 16 PLATED 1 1
191 1 26106-080162 BOLT, M8X 16 PLATED 3 3 K
16 (A=F110261) (B=F110425)
20 1 26106-080162 BOLT, M8X 16 PLATED 1 1 Z

(A=F110261) (B=F110425)

® 1 21 1  26106-080202  BOLT, M8X 20 PLATED 11 z
(A=F110261) (B=F110425)

22 1 198280-06450 BOLT, M8X16 2 2 w
@7 16 (A=F110261) (B=F110425)

TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301 Fig.7
Fig.7. FRONT BRACKET rcrassr o
€)= (F)=

No. Lewv. Parts No. Description Qty |

© ® E ©

A _(B)
1 1 198283-11100 BRACKET, AXLE M 1 1
2 1 198208-11210 STAY, L 1 1
2-1 1 1A8115-11210 STAY, L 1 1 R
(A=F110587) (B=F115050)
3 1 198208-11220 STAY, R 1 1
TO ENGINE 31 1 1A8115-11220  STAY,R 1 1 R
(A=F110587) (B=F115050)
4 1 198208-11310 BOLT, M10X 25 16 16
5 1 198200-17950 CLAMP, HOSE 1 1
6 1 26106-080122 BOLT, M8X 12 PLATED 1 1 z
(A=F110467) (B=F114137)
4 7 1 26106-100452 BOLT, M10X 45 PLATED 2 2
7 8 1 26106-100552 BOLT, M10X 55 PLATED 2 2
9 1 198287-11210 PLATE, OIL SUMP L 1
3 10 1 198287-11230 PLATE, OIL SUMP R 1
11 1 26013-120252 BOLT, M12X 25 4
12 1 198093-84810  SEAL, FENDER 11 w
(A=FXXXXXX) (B=FXXXXXX)

EF352T 9

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.8

; A)=EF312T D)=
Fig.8. FRONT SUPPORT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198283-13050 SUPPORT ASSY, PIN 1 1
1-1 1 198283-13150 SUPPORT ASSY, PIN 1 1 S
(A=FXXXXXX) (B=FXXXXXX)
1-2 1 198283-13150-1 SUPPORT ASSY, PIN F 1 1 S
(A=F110563) (B=F114609)
1-3 1 198283-13151 SUPPORT ASSY, PIN F 1 1 N
(A=F110773) (B=F116253)
1-4 1 198283-13220 SUPPORT ASSY, F 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
2 2 198172-11640 SEAL, OIL G50X58X4 2 2
3 2 198283-13380 BUSH, 50X55X25 1 1
4 2 24761-010000 NIPPLE, GREASE M6F 1 1 V4
(A=FXXXXXX) (B=FXXXXXX)
4A 2 198283-13450 BOLT, M20 1 1 w
(A=FXXXXXX) (B=FXXXXXX)
4A-1 2 198283-13450 BOLT, M20 1 1 z
(A=FXXXXXX) (B=FXXXXXX)
4B 2  26776-200002 NUT, LOCK M20 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
4B-1 2 198283-13460 NUT, LOCK 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
4B-2 2 198283-13460 NUT, LOCK 1 1 Z
(A=FXXXXXX) (B=FXXXXXX)
5 1 198200-13060 SUPPORT ASSY, PIN 1 1
5-1 1 198283-13160 SUPPORT ASSY, PIN 1 1 S
(A=FXXXXXX) (B=FXXXXXX)
5-2 1 198283-13160-1 SUPPORT ASSY, PIN R 1 1 S
(A=F110563) (B=F114609)
5-3 1 198283-13161 SUPPORT ASSY, PIN R 1 1 N
(A=F110773) (B=F116253)
5-4 1 198283-13230 SUPPORT ASSY, R 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
6 2 194181-11560 SEAL, OIL VB75856.5 1 1
7 2 194641-11630 BUSH, 75X80X25 1 1
8 2 24321-000750 O-RING, 1AG75.0 1 1 Z
(A=FXXXXXX) (B=FXXXXXX)
9 2  24761-010000 NIPPLE, GREASE M6F 1 1 z
(A=FXXXXXX) (B=FXXXXXX)
9A 2 198283-13480 WASHER, 62X75X3 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
9A-1 2 198283-13480 WASHER, 62X75X3 1 1 z
(A=FXXXXXX) (B=FXXXXXX)
10 1 198200-13320 SHIM 3 3 z
(A=FXXXXXX) (B=FXXXXXX)
11 1 198283-13330 PLATE, THRUST 1 1 V4
(A=FXXXXXX) (B=FXXXXXX)
12 1  198200-13350 WASHER, 48X66X3.2 1 1 A
(A=FXXXXXX) (B=FXXXXXX)
13 1 26106-100252 BOLT, M10X 25 PLATED 3 3 Z
(A=FXXXXXX) (B=FXXXXXX)
14 1 26106-100252 BOLT, M10X 25 PLATED 6 6

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.8

; A)=EF312T D)=
Fig.8. FRONT SUPPORT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
14-1 1 198208-11310 BOLT, M10X 25 6 6 N
(A=F110597) (B=F115248)
14-2 1 198208-11310 BOLT, M10X 25 6 6 V4
(A=F110773) (B=F116253)
15 1 26106-100252 BOLT, M10X 25 PLATED 6 6
15-1 1 198208-11310 BOLT, M10X 25 6 6 N
(A=F110597) (B=F115248)
15-2 1 198208-11310 BOLT, M10X 25 6 6 Z
(A=F110773) (B=F116253)
16 1 198208-11310 BOLT, M10X 25 12 12 w
(A=F110773) (B=F116253)
17 1 24761-010000 NIPPLE, GREASE M6F 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
18 1 198283-13450 BOLT, M20 1 1 w
(A=FXXXXXX) (B=FXXXXXX)
19 1 198283-13460 NUT, LOCK 1 1
(A=FXXXXXX) (B=FXXXXXX)
20 1  24321-000750 O-RING, 1AG75.0 1 1
(A=FXXXXXX) (B=FXXXXXX)
21 1 24761-010000 NIPPLE, GREASE M6F 1 1
(A=FXXXXXX) (B=FXXXXXX)
22 1 198283-13480 WASHER, 62X75X3 1 1
(A=FXXXXXX) (B=FXXXXXX)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.9. TIE ROD

OCNP4-M50301 Fig.9

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198127-12310 TIE-ROD 1 1
1-1 1 198220-12310 TIE-ROD 1 1 S
(A=F110563) (B=F114609)
2 1 198240-18130 END KIT, TIE-ROD RL 1 1
2-1 1 198283-12510 END ASSY, TIE-ROD RH 1 1 S
(A=F110563) (B=F114609)
5 2  24761-060000 NIPPLE, GREASE MT6X1 1 1
6 2 198240-12590 NUT, M12 1 1 Z
(A=F110563) (B=F114609)
7 2 22417-300250 PIN, COTTER 3.0X25 1 1 z
(A=F110563) (B=F114609)
8 1 198240-18120 END KIT, TIE-ROD LR 1 1
8-1 1 198283-12550 END ASSY, TIE-ROD LH 1 1 S
(A=F110563) (B=F114609)
11 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
12 2 198240-12590 NUT, M12 1 1 z
(A=F110563) (B=F114609)
13 2  22417-300250 PIN, COTTER 3.0X25 1 1 V4
(A=F110563) (B=F114609)
14 1 194180-12471 NUT, CASTLE M16 2 2
(A=F110563) (B=F114609)
15 1 22417-400400 PIN, COTTER 4.0X40 1 1
(A=F110563) (B=F114609)
16 1 22417-400400 PIN, COTTER 4.0X40 1 1 W

(A=F110563)

(B=F114609)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.10. RING GEAR

OCNP4-M50301 Fig.10

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198200-13100 GEAR ASSY, RING 1 1
2 1 1E6190-54080 SLEEVE SI25X30X13 1 1
3 1  22242-000300 RING, 30 1 1
4 1 24101-062064 BEARING, BALL 6206 1 1
4-1 1  194640-26440 BEARING, BALL TMB206 1 1 R
(A=F110547) (B=F110580)
5 1 24101-063054 BEARING, BALL 6305 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE 0CNP4-M50301  Fig.11

; A)=EF312T D)=
Fig.11. DIFFERENTIAL GEAR -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198200-13200 HOUSING ASSY 1 1
2 2 198200-13210 CASE, DIFFERENTIAL 1 1
3 2 198200-13220 SHAFT, DIFFERENTIAL 1 1
4 2 194300-31550 GEAR, DIFFERENTIAL 2 2
5 2 194300-31560 GEAR, PINION 2 2
6 2 194300-31610 WASHER, DIFFERENTIAL 2 2
7 2 194300-31620 WASHER, DIFFERENTIAL 2 2
8 2  22351-040040 PIN, SPRING 4.0X40 1 1
9 1 198200-13250 COLLAR 1 1
10 1 194421-13640 BOLT, M8X22 6 6
11 1 24101-060114 BEARING, BALL 6011 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.12
Fig.12. PROPELLER SHAFT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198200-13280 COUPLING 2 2
2 1 198280-13310 SHAFT, PROPELLER 1 1
3 1 22242-000220 RING, 22 2 2
4 1 198280-14630 COVER, SHAFT FRONT 1 1
4-1 1 1A8115-14630 COVER ASSY, SHAFT 1 1 N
(A=F110517) (B=F114520)
5 1 198071-14650 BOOT, SHAFT COVER 1 1
5-1 1 1A8115-14650 BOOT, SHAFT COVER 1 1 N
(A=F110517) (B=F114520)
6 1 198200-14670 COVER, SHAFT REAR 1 1
6-1 1 1A8115-14671 COVER, SHAFT REAR 1 1 N
(A=F110517) (B=F114520)
7 1 198200-14910 SEAL, COVER 1 1 z
(A=FXXXXXX) (B=FXXXXXX)
8 1 23010-055000 CLAMP, 55 1 1
8-1 1 23000-054000 CLAMP, 54 2 2 N
(A=F110517) (B=F114520)
9 1 24321-000450 O-RING, 1AG45.0 1 1
10 1 26106-080162 BOLT, M8X 16 PLATED 1 1
11 1 24311-000420 O-RING, 1AP42.0 1 1
(A=FXXXXXX) (B=FXXXXXX)
12 1 26106-080162 BOLT, M8X 16 PLATED 1 1
(A=F110517) (B=F114520)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.13

; A)=EF312T D)=
Fig.13. FRONT SHAFT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 198208-13510 SHAFT, 1ST FRONT 242 1 1
2 1 198200-13520 PINION, SHAFT 2 2
3 1 198208-13530 SHAFT, 1ST FRONT 435 1 1
4 1 24101-062074 BEARING, BALL 6207 2 2

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.14. FRONT AXLE CASE

10 9 661

4@% @12

OCNP4-M50301 Fig.14

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198200-13611 HOUSING, FRONT AXLE 1 1
1-1 1 198200-13611-1 HOUSING, FRONT AXLE 1 1 S
(A=F110563) (B=F114609)
2 1 198208-17210 BRACKET, CYLINDER 1 1
2-1 1 198208-17210-1 BRACKET, CYLINDER S
(A=F110563) (B=F114609)
3 1 192180-26380 BUSHING 45X50X35 1 1
4 1 22252-000620  RING, 62 1 1
5 1  24421-306210  SEAL, OIL TC306210 1 1
6 1 26013-120302 BOLT, M12X 30 4 4
6-1 1 26013-120302 BOLT, M12X 30 2 2 K
(A=F110563) (B=F114609)
7 1 1C6900-23020 BREATHER 1 1
7A 2 1E8660-53100 BREATHER 1 1 W
(A=F110101) (B=F110101)
8 1  24311-000180 O-RING, 1AP18.0 1 1
9 1 198283-17220 STAY, GUARD 1 1 w
(A=F110563) (B=F114609)
10 1 26013-120402 BOLT, M12X 40 2 2
(A=F110563) (B=F114609)
11 1 198283-13850 HOLDER, BREATHER 1 1
(A=F110517) (B=F114520)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.15. FRONT GEAR CASE

OCNP4-M50301 Fig.15

RIGHT SIDE

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 177432-03450 PLUG 2 2
2 1 198208-13720 HOUSING, FRONT GEAR 2 2
2-1 1 198208-13721 HOUSING, FRONT GEAR 2 2 R
(A=F110502) (B=F114480)
2-2 1 198208-13721-1 HOUSING, FRONT GEAR 2 2 S
(A=F110563) (B=F114609)
3 1 198071-13760  SEAL, QLF578016.5 2 2
3-1 1 198483-32660  SEAL, QLNY578015 2 2 R
(A=F110502) (B=F114480)
4 1 198200-13780 BOX, GEARR 1 1
4-1 1 198283-14240 BOX, GEAR 1 1 S
(A=F110563) (B=F114609)
4-2 1 198283-14241 BOX, GEAR R 1 1 S
(A=F110749) (B=F116195)
5 1 198200-13791 BOX, GEAR L 1 1
5-1 1 198283-14250 BOX, GEAR 1 1 S
(A=F110563) (B=F114609)
5-2 1 198283-14251 BOX, GEAR L 1 1 S
(A=F110749) (B=F116195)
6 1 1C6900-23120 BOLT, DRAIN M14X10 2 2
7 1 1C6900-23150 WASHER, PLUG 2 2
8 1 194151-36670  PLUG, PF02 2 2
9 1 22252-000720  RING, 72 2 2
10 1 22252-000800 RING, 80 2 2
11 1 22312-100180  PIN, PARALLEL M10X18 2 2
12 1 24101-060084  BEARING, BALL 6008 2 2
13 1 24101-060104  BEARING, BALL 6010 2 2
14 1 24321-000950 O-RING, 1AG95.0 2 2
15 1 26106-100302 BOLT, M10X 30 PLATED 10 10
16 1  26116-100352 BOLT, M10X 35 PLATED 2 2
16-1 1 198283-13970  BOLT, M10X40 2 2 N
(A=F110563) (B=F114609)
17 1 26450-080122 BOLT, M8X 12 2 2
18 1 26716-100002 NUT, M10 2 2
19 1 198200-13810  SHAFT, FRONT 2ND 2 2
19-1 1 198283-14270 SHAFT, FRONT 2ND 2 2 S
(A=F110563) (B=F114609)
20 1 198200-13820 GEAR, SHAFT 2 2
20-1 1 198200-13821  GEAR, FRONT SHAFT 2 2 R
(A=F110547) (B=F110580)
21 1 198200-13830  PINION, FINAL Z=11 2 2
21-1 1 198283-14280  PINION, FINAL Z=11 2 2 S
(A=F110563) (B=F114609)
22 1 24101-062064  BEARING, BALL 6206 2 2
23 1 24101-063044  BEARING, BALL 6304 2 2
23-1 1 24104-062064 BEARING, BALL 6206UU 2 2 S

(A=F110563) (B=F114609)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



O0CNP4-M50301 FRONT AXLE
Fig.16. FRONT SPINDLE

No. Lev.

Parts No.

OCNP4-M50301 Fig.16

(A)=EF312T (D)=
(B)=EF352T (E)=
(©)= (F)=

Description Qty |

© ® E ©

A _(B)
1 1 194556-13790 O-RING, 190X2.7 2 2
2 1 198200-14110 SPINDLE, FRONT 2 2
2-1 1 198283-14310 SPINDLE, FRONT 2 2 S
(A=F110563) (B=F114609)
3 1 198200-14120 GEAR, FINAL 48 2 2
3-1 1 198283-14290 GEAR, FINAL 51 2 2 S
(A=F110563) (B=F114609)
4 1 198200-14130 COVER, GEAR BOX 2 2
4-1 1 198200-14130-1 COVER, GEAR BOX 2 2 S
(A=F110563) (B=F114609)
5 1 198200-14210 RING, HALF 4 4
6 1 198475-32660 SEAL, QLNY527514.5 2 2
7 1 24101-060084 BEARING, BALL 6008 2 2
7-1 1 24101-062074 BEARING, BALL 6207 2 2 S
(A=F110563) (B=F114609)
8 1 24101-062094 BEARING, BALL 6209 2 2
9 1 26106-100252 BOLT, M10X 25 PLATED 12 12

Remarks
(1)D=No0.2 & 7 : 40mm, No.2-1 & 7-1 : 35mm.
(2)D=No0.3 : 60mm, No.3-1 : 62mm.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.17. FRONT WHEEL TIRE

1

OCNP4-M50301 Fig.17

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198127-14700 TIRE KIT, FRONT L 1 1
1-1 1  1A7300-14850 TIRE KIT, FRONT L BS 1 1 S
(A=F110563) (B=F114609)
2 2 198031-14710 WHEEL, 5JAX14WDC 1 1
2-1 2 1A7300-14720 WHEEL, 5JAX16 1 1 S
(A=F110563) (B=F114609)
3 2 194171-14810 TIRE, 7-14 4 FSLM 1 1
3-1 3 194321-14860 TIRE, 7-16 4 FSLM 1 1 S
(A=F110563) (B=F114609)
4 2 194171-14820 TUBE, 7-14 1 1
4-1 3 194321-14820 TUBE 1 1 S
(A=F110563) (B=F114609)
6 1 198127-14800 TIRE KIT, FRONT R 1 1
6-1 1 1A7300-14860 TIRE KIT, FRONT R 1 1 S
(A=F110563) (B=F114609)
7 2 198031-14710 WHEEL, 5JAX14WDC 1 1
7-1 2 1A7300-14720 WHEEL, 5JAX16 1 1 S
(A=F110563) (B=F114609)
8 2 194171-14810 TIRE, 7-14 4 FSLM 1 1
8-1 3 194321-14860 TIRE, 7-16 4 FSLM 1 1 S
(A=F110563) (B=F114609)
9 2 194171-14820 TUBE, 7-14 1 1
9-1 3 194321-14820 TUBE 1 1 S
(A=F110563) (B=F114609)
11 1 194881-12650 BOLT, M14X24 12 12

Remarks

(1)Model EF312T Serial No. to 110562, Model EF352T Serial No. to 114608.

* It is made by BRIDGESTONE.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.90
Fig.90. FRONT WHEEL TIRE(ADD.ITEM) Bcrasar o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 198206-14750 TIRE KIT, FRONT L 1 1
2 2 198031-14710 WHEEL, 5JAX14WDC 1 1
3 2 1A7000-14720 TIRE, 7-14-4 AR-2 1 1
4 2 1A7000-14730 TUBE, 7-14 1 1
5 1  198206-14850 TIRE KIT, FRONT R 1 1
6 2 198031-14710 WHEEL, 5JAX14WDC 1 1
7 2 1A7000-14720 TIRE, 7-14-4 AR-2 1 1
8 2 1A7000-14730 TUBE, 7-14 1 1
9 1 194881-12650 BOLT, M14X24 12 12
2]
N\ Y
1"
Remarks Yes No Yes No
* It is made by FALKEN. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.18

Fig.18. STEERING (A)=EF312T (D)=

(B)=EF352T ()=
©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198200-01170 SEAL, WIRE 1 1
2 1 198360-03260 GROMMET, 12 2 2
3 1 198360-03270 SPACER 2 2
4 1 198200-15091 COLUMN, STEERING 1 1
5 2 194740-00160 SPRING, 10 2 2
6 2 198200-01110 LEVER ASSY 1 1
7 2 198200-01260 PLATE, FRICTION 1 1
8 2 198200-15101 COLUMN ASSY,STEERING 1 1
9 2 198200-15180 SHAFT, STEERING 1 1
10 2 198200-27000 BUSH, 15X16X8 2 2
11 2 198200-27030 COLLAR, 9X14X4.7 2 2
12 2 198200-27090 PIN, CONNECTING 1 1
13 2 198200-27240 SPRING, RETURN 1 1
14 2 198200-27250 PLATE ASSY, ARM 1 1
15 3 24550-012100 BUSH 12X10 2 2
16 2 198200-27400 SHAFT, REVERSER 1 1
17 2 198200-27460 LEVER, REVERSER 1 1
18 2  22117-140000 WASHER, 14 1 1
19 2  22137-080000 WASHER, 8 1 1
20 2  22137-100000 WASHER, 10 1 1
21 2 22242-000200 RING, 20 1 1
22 2 22272-000090 RING, E- 9 1 1
23 2 22272-000120 RING, E-12 1 1
24 2 22351-040032 PIN, SPRING 4.0X32 1 1
25 2  26106-080352 BOLT, M8X 35 PLATED 1 1
26 2  26346-080002 NUT, M8 1 1
27 2 26716-100002 NUT, M10 2 2
28 1 198200-15250 MOUNT, STEERING 2 2
29 1 194990-22140 NUT, M8 2 2
30 1 22157-080000 WASHER, 8 2 2
31 1 22157-080000 WASHER, 8 2 2
32 1 26106-080252 BOLT, M8X 25 PLATED 2 2
33 1 198133-15700 WHEEL ASSY, STEERING 1 1
34 2 198133-15740 CAP ASSY, STEERING 1 1
35 3 198133-15780 NAMEPLATE,HANDLE 1 1
36 1 1A7000-15720 COVER, STEERING 1 1
37 1 22137-160000 WASHER, 16 1 1
38 1 26356-160002 NUT, M16 1 1
39 1 198093-84810 SEAL, FENDER 1 1
(A=FXXXXXX) (B=FXXXXXX)
40 1  198093-84810 SEAL, FENDER 1 1
(A=F110467) (B=F114241)
41 1  198093-84810 SEAL, FENDER 1 1 w
(A=FXXXXXX) (B=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.19. P.S.T. CYLINDER

OCNP4-M50301 Fig.19

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 194180-12470 NUT, CASTLE 2 2
1-1 1 194180-12471 NUT, CASTLE M16 2 2
(A=F110466) (B=F113368)
2 1 198283-17300 CYLINDER KIT 1 1
5 2 198200-17050 ROD ASSY, STEERING 1 1
6 3 22292-000250 RING, S-25 2 2
7 2 198200-17070 END ASSY, ROD R 1 1
11 3  24761-060000 NIPPLE, GREASE MT6X1 1 1
12 2 198200-17120 CAP, CYLINDER 1 1
13 2 198200-17140 SEAL, DUST 25 2 2
14 2 198200-17150 PACKING, 25 2 2
15 2 198200-17160 PACKING, PISTON 1 1
16 2 198200-17170 BEARING, PWL40 2 2
17 2 198283-17350 TUBE ASSY, CYLINDER 1 1
18 2 198283-17870 BAR, GUARD 1 1
18-1 2 198283-17640 BAR, GUARD 1 1
(A=F110563) (B=F114609)
19 2  22351-050032 PIN, SPRING 5.0X32 2 2
(A=F110563) (B=F114609)
20 2 24315-000350 O-RING, 1BP35.0 1 1
21 2 24550-025150 BUSH, 25X15 2 2
22 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
22A 2 194990-22140 NUT, M8 1 1
(A=F110563) (B=F114609)
22B 2 26106-080202 BOLT, M8X 20 PLATED 1 1
(A=F110563) (B=F114609)
23 1 22417-400250 PIN, COTTER 4.0X25 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FRONT AXLE OCNP4-M50301  Fig.20

; A)=EF312T D)=
Fig.20. P.S.T. VALVE -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198200-17500 VALVE ASSY, STEERING 1 1
1A 2 198072-17550 SEAL KIT 1 1 w
(A=FXXXXXX) (B=FXXXXXX)
2 1 26136-100162  BOLT, M10X 16 PLATED 3 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 FRONT AXLE
Fig.21. P.S.T. HOSE

ORI
P27

X
S

OCNP4-M50301 Fig.21

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198200-17750 CLAMP 1 1
2 1 198280-17810 HOSE, PRESSURE L 1 1
3 1 198280-17820 HOSE, PRESSURE R 1 1
4 1 198200-17830 HOSE, PRESSURE 1 1
5 1 198200-17840 HOSE, PRESSURE 1 1
6 1 198200-17910 PLATE, RETAINER 1 1
7 1 194170-51210 GROMMET 1 1
8 1 198245-51210 GROMMET, 25/18 1 1
9 1  24311-000120 O-RING, 1AP12.0 4 4
9-1 1 24315-000120 O-RING, 1BP12.0 4 4 R
(A=F110208) (B=F110264)
10 1 26106-060122 BOLT, M6X 12 PLATED 2 2
11 1 26136-100162 BOLT, M10X 16 PLATED 3 3
12 1 198280-04450 SEAL, FUEL HOSE 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
13 1 29622-140001 BAND, RF140 1 1
(A=FXXXXXX) (B=FXXXXXX)
14 1  29622-250001 BAND, RF250 1 1
(A=FXXXXXX) (B=FXXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION
Fig.22. CLUTCH HOUSING

13
12
TO ENGINE @ %
\J,\

OCNP4-M50301 Fig.22

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194201-11230 CAP, SCREW 12.0 4 4
2 1  198200-21100 HOUSING ASSY, CLUTCH 1 1
2-1 1 198200-21100-1 HOUSING ASSY, CLUTCH 1 1 S
(A=F110563) (B=F114609)
3 2 194680-22280 BUSH, 20X26X22 2 2
3-1 2 24550-020200  BUSH, 20X20 2 2 S
(A=FXXXXX) (B=FXXXXX)
4 2 194680-22290  SEAL, OIL G202604 2 2
4-1 2 24421-203007  SEAL, OIL TC203007 2 2 S
(A=FXXXXX) (B=FXXXXX)
5 1 198200-21120 PLUG, BORE 35 1 1
5-1 1 27260-350000 PLUG, 35 1 1 S
(A=FXXXXX) (B=FXXXXX)
6 1 198200-21140 BOLT, M10X135 10 10
7 1 26106-080162 BOLT, M8X 16 PLATED 1 1
8 1 26106-100352 BOLT, M10X 35 PLATED 2 2
9 1 198206-21220  BOLT, M12X110 2 2
10 1 198206-21230 COLLAR 2 2
11 1 22217-120000 WASHER, SPRING 12 1 1
12 1 22351-080018 PIN, SPRING 8.0X18 2 2
13 1 26013-120352 BOLT, M12X 35 4 4
14 1 26013-120702 BOLT, M12X 70 2 2
14-1 1 26108-120702 BOLT, M12X 70 PLATED 2 2 N
(A=FXXXXXX) (B=FXXXXXX)
14-2 1  192180-32231 BOLT 12X70 2 2 R
(A=F110773) (B=F116278)
15 1 26716-120002 NUT, M12 1 1
16 1 26106-080122 BOLT, M8X 12 PLATED 1 1 W
(A=F110306) (B=F111912)
16-1 1 26106-080122 BOLT, M8X 12 PLATED 2 2 K
(A=FXXXXXX) (B=FXXXXXX)

N:Old

Yes

Yes

‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'



0CNP4-M50301 TRANSMISSION OCNP4-M50301 Fig.23
Fig.23. CLUTCH & CLUTCH SHAFT rcrassr o
€)= (F)=

Lewv. Parts No. Description I R

z
°

Qty
A ® € O E ©

1 1 198287-21510 DISK, CLUTCH 225 1 1
2 1 198287-21700 PLATE, PRESSURE 1 1
3 1 22351-080018 PIN, SPRING 8.0X18 3 3
4 1 26106-080162 BOLT, M8X 16 PLATED 6 6
5 1 198200-22111 SHAFT, MAIN DRIVE 1 1
6 1 198200-22531 SLEEVE, BEARING 1 1
7 1  194555-26520 COUPLING, PTO 1 1
8 1 22252-000220 RING, 22 1 1
9 1 24104-060054 BEARING, BALL 6005UU 1 1
10 1 26106-080202 BOLT, M8X 20 PLATED 3 3

TO ENGINE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.24

; A)=EF312T D)=
Fig.24. CLUTCH RELEASE -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198071-22310 YOKE, CLUTCH SHAFT 1 1
1-1 1 198071-22311 YOKE, CLUTCH SHIFT 1 1 N
(A=FXXXXX) (B=FXXXXX)
2 1 198071-22320 BOLT, M8X40 2 2
2-1 1  26450-080402 BOLT, M8X 40 2 2 R
(A=FXXXXX) (B=FXXXXX)
3 1 198200-22330 SHAFT,CLUTCH RELEASE 1 1
3-1 1 198200-22330-1 SHAFT,CLUTCH RELEASE 1 1 S
(A=F110563) (B=F114609)
4 1 198360-22210 BEARING, RELEASE 1 1
5 1 198360-22250 HOOK, SPRING 1 1 z
(A=FXXXXX) (B=FXXXXX)
6 1 194800-22480 SPRING, 58 2 2
6-1 1 1A8310-22480 SPRING, RETURN 1 1 S
(A=FXXXXX) (B=FXXXXX)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION
Fig.25. TRANSMISSION CASE

OCNP4-M50301 Fig.25

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194150-21910 PLUG, 11.2 4 4
1-1 1 194150-21910 PLUG, 11.2 10 10 K
(A=FXXXXXX) (B=FXXXXXX)
2 1 198282-24110 CASE, TRANSMISSION 1 1
2-1 1 198282-24111 CASE, TRANSMISSION 1 1 N
(A=F110357) (B=F112274)
2-2 1 198282-24010 HOUSING ASSY 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
2-3 1 198282-24010-1 HOUSING ASSY 1 1 S
(A=F110563) (B=F114609)
2A 2 27260-220000 PLUG, 22 1 1 W
(A=FXXXXXX) (B=FXXXXXX)
3 1 198200-24120  GASKET, MISSION CASE 1 1
4 1 198282-24150 COVER, TRANSMISSION 1 1
4-1 1 198280-24152  COVER ASSY, MISSION 1 1 R
(A=FXXXXXX) (B=FXXXXXX)
4-2 1 198280-24152-1 COVER ASSY, MISSION 1 1 S
(A=F110563) (B=F114609)
5 2 198071-24350 PLATE, WINDOW 1 1
6 2 1A1040-28470 WINDOW, OIL CHECK 25 1 1
7 1 198200-24170 GASKET, MISSION 1 1
8 1 198280-24180 COVER, MISSION 1 1
8-1 1 198280-24180-1 COVER, MISSION 1 1 S
(A=F110563) (B=F114609)
8-2 1 1A8100-24180 COVER, XMSN. SIDE 1 1 S
(A=FXXXXX) (B=FXXXXX)
9 1 198200-24190  GASKET, HOUSING 1 1 z
(A=FXXXXX) (B=FXXXXX)
10 1  198255-24460-2 PLATE, OIL SEAL 1 1
10-1 1  198255-24460-3 PLATE, OIL SEAL 1 1 S
(A=F110563) (B=F114609)
11 1 198200-73170 SUPPORT, LOWER LINK 2 2
11-1 1 198200-73170-1 SUPPORT, LOWER LINK S
(A=F110563) (B=F114609)
12 1 22312-080140  PIN, PARALLEL M8X14 2 2
13 1  23491-140002 PLUG, 14 1 1
14 1 23871-010000 PLUG, RO1 1 1
15 1 23887-180002 PLUG, 18 3 3
16 1  24311-000160 O-RING, 1AP16.0 1 1
17 1 24311-000180 O-RING, 1AP18.0 3 3
18 1 26013-120552 BOLT, M12X 55 2 2
19 1 26106-080162 BOLT, M8X 16 PLATED 2 2
20 1 26106-080202 BOLT, M8X 20 PLATED 6 6
20-1 1 26106-080162 BOLT, M8X 16 PLATED 6 6 S
(A=FXXXXX) (B=FXXXXX)
21 1 26106-080252 BOLT, M8X 25 PLATED 8 8
22 1 26106-080452 BOLT, M8X 45 PLATED 1 1
23 1 26106-080802 BOLT, M8X 80 PLATED 1 1
24 1 26106-100252 BOLT, M10X 25 PLATED 4 4
25 1 26106-100502 BOLT, M10X 50 PLATED 2 2
26 1 27260-170000  PLUG, 17 1 1 z

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.25

(D)
(E)
(F)

OCNP4-M50301 TRANSMISSION

EF312T
EF352T

(AY
(8)
(©)

Fig.25. TRANSMISSION CASE

Qty

©

Description

Parts No.

Lev.

No

(E) (A

(©)

(B)

(A

(B=FXXXXXX)
PLUG, 20
FXXXXXX)

27260-200000

FXXXXXX)
1

(A=

27

(B=

FXXXXXX)

(A=

N

Copyright (C) YANMAR CO., LTD. All RightsReserved.

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

New, Q:0ld $ 725 New, ROId £=5

N:Old $=5



OCNP4-M50301 Fig.26

(D)
(E)
(F)

OCNP4-M50301 TRANSMISSION
Fig.26. CENTER PLATE

=EF312T
=EF352T

(AY
(8)
(©)

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

G

PLATE ASSY

198282-24300

1
1

1-1

198282-24300-1 PLATE ASSY, CENTER

F114609)

(B=

F110563)

(A=

198282-24301

F110773)

1
2
1
1
1
1
1
1
1
1
1
1
1
1

1-2

PLATE ASSY, CENTER

F116278)

(8=

198282-24330

(A=

PLUG, BORE 19

PLUG

192167-24600

22190-100000
22312-080140
22312-080140
23414-220000
23887-220002
24311-000140
24421-305011
26106-100162
26106-100302
1E6680-66470
24311-000140

WASHER, SEAL 10

PIN, PARALLEL M8X14
PIN, PARALLEL M8X14

GASKET, 22X1.0

i

i

—

—

PLUG M22,HEX.

—

—

O-RING, 1AP14.0

10
11
12
13

SEAL, OIL TC305011

BOLT, M10X 16 PLATED

BOLT, M10X 30 PLATED

ELBOW, 3/8

-

-

14

O-RING, 1AP14.0

S 0
WY
Vi S ,,Q

)

I

SAT7S,

V¢

4 S
N\
)

YN
i

.ﬁ;
Y Wy =
”-h:/@ ﬂ\mb., S

VAT =

o
S

i
G— o
h
|

R
3

Remarks

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

(1)Repair parts is shown in Fig.95.

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.27

i A)=EF312T D)=
Fig.27. REVERSE HOUSING (erizT or
©)= (F)=
No. Lewv. Parts No. Description 'ty |
A B € ©O E ¢
1 1 198200-24320  SEAL, OIL TC304508 1 1
2 1 198200-24410 CASE, REVERSER 1 1
2-1 1 198200-24410-1 CASE, REVERSER 1 1 S
(A=F110563) (B=F114609)
3 1 198200-24420 GASKET, HOUSING 1 1
4 1 22312-080140 PIN, PARALLEL M8X14 2 2
5 1 26106-080252 BOLT, M8X 25 PLATED 13 13

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.28
Fig.28. MAIN DRIVE SHAFT rcrassr o
©)= (F)=

No. Lewv. Parts No. Description

1D2180-22130  BEARING, BALL 63/22
198282-25110 SHAFT, DRIVE

1E6190-54080  SLEEVE SI25X30X13
22242-000340 RING, 34
24101-060054 BEARING, BALL 6005

A B
1 1
1 1
198282-25130 GEAR, MAIN DRIVE 26 1 1
1 1
1 1
1 1
1 1

~Njo o slw N e
N T = = N [ RS

24101-062064 BEARING, BALL 6206

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



(F)

0CNP4-M50301  Fig.29
(D)=
®)=
()=
Qty
B © ©O B

G

EF312T
EF352T

(AY
(8)
(©)

Description

Parts No.

Lev.

No.

OCNP4-M50301 TRANSMISSION
Fig.29. MAIN SHAFT

— — N

— — N

BEARING, BALL 6304

GEAR, MAIN 40
SHAFT, MAIN

198200-25120
198200-25210
24101-063044

1
1
1

— N ™M

7

« A
R\
" w,_ﬁmlmv/

S 00 nL!\\\I \v \ o~ 4\
=0 Mﬁ.o’”’lo\\hﬂo\\\\
,ﬁ/‘@\‘\\\»«“@c J=

Copyright (C) YANMAR CO., LTD. All RightsReserved.

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

e

Yes'

%5 New, R:Old

=

Yes'

No_

N:Old =5 New, Q:0ld




OCNP4-M50301 TRANSMISSION
Fig.30. REVERSER SHAFT

O0CNP4-M50301 Fig.30

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  198200-25150 SHIFTER, MAIN SHIFT 2 2
2 1  194515-25180 BEARING, BALL TMB004 1 1
2-1 1 24101-060044 BEARING, BALL 6004 1 1 R
(A=F22272) (B=Fz2272)
3 1 194800-25250 BEARING, BALL 60/32 1 1
3-1 1 24161-323717 BEARING, 323717 1 1 S
(A=FXXXXX) (B=FXXXXX)
4 1 198200-25410 SHAFT, REVERSER 1 1
4-1 1 198200-25411 SHAFT, REVERSER 1 1 S
(A=FXXXXX) (B=FXXXXX)
5 1 198200-25420 GEAR, SHIFT 31 1 1
6 1 198200-25430 GEAR, SHIFT 34 1 1
6-1 1 198200-25431 GEAR, MAIN SHIFT 1 1 S
(A=FXXXXX) (B=FXXXXX)
7 1 198200-25440 GEAR, SHIFT 26 1 1
8 1 198200-25450 GEAR, SHIFT 23 1 1
9 1 198200-25460 GEAR, DRIVEN 20 1 1
9-1 1 198200-25461 GEAR, DRIVEN 1 1 S
(A=F22272) (B=Fz2272)
10 1 198200-25470 GEAR, DRIVEN 21
10-1 1 198200-25471 GEAR, DRIVEN21 S
(A=FZ2272) (B=F22772)
11 1 198200-25480 COLLAR, SPLINE 25 1 1
12 1 198200-25490 WASHER, 20 1 1
13 1 198121-25800 HUB ASSY, SYNCHRO 1 1
14 2 198121-25820 HUB, SYNCHRO 1 1
15 2 198121-25830 SLIDER 1 1
16 1 198121-25840 RING, SYNCHRONIZER 2 2
17 1 198121-25850 KEY, SYNCHRONIZER 3 3
18 1 198121-25870 SPRING, SYNCHRO 2 2
19 1 22242-000290 RING, 29 1 1
20 1 22292-000280 RING, S-28 1 1
21 1 24101-062064 BEARING, BALL 6206 1 1
22 1 24101-063044 BEARING, BALL 6304 1 1
23 1 24161-253013 BEARING, 253013 2 2
23-1 1 24161-253017 BEARING, 253017 1 1 S
(A=FZZ277) (B=F22772)
24 1 24161-303513 BEARING, 303513 2 2
24-1 1 24161-303520 BEARING, 303520 1 1 S

(A=FZ2227) (B=Fz2272)

Remarks
(1)Spare parts is shown in Fig.101.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION
Fig.31. REDUCTION SHAFT

OCNP4-M50301 Fig.31

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198200-25510 SHAFT, REDUCTION 1 1
1-1 1  1A8115-25510 SHAFT, REDUCTION 1 1 S

(A=F110563)

(B=F114609)

Remarks
(1)D=No.1 : 24mm, No.1-1 : 30mm.

2 1 198200-25650 GEAR, DRIVE 33 1 1
3 1 198200-25660 GEAR, REVERSE R 32 1 1
4 1  194640-26440 BEARING, BALL TMB206 1 1
5 1 22242-000290 RING, 29 1 1
6 1 24101-062034 BEARING, BALL 6203 1 1
7 1 24101-062044 BEARING, BALL 6204 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION
Fig.32. COUNTER SHAFT

OCNP4-M50301 Fig.32

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198200-25490  WASHER, 20 1 1
2 1 198200-25520 GEAR, COUNTER 24 1 1
3 1 198200-25530  GEAR, SLIDE 53 1 1
3-1 1 1A8115-25530 GEAR, SLIDE 49 1 1 S
(A=F110563) (B=F114609)
4 1 198282-25540 COLLAR, 36X43X11 1 1
5 1 198200-25550  NUT, LOCK M20 1 1 z
(A=FzZzZ272) (B=Fz2722)
6 1 198200-25560  NUT, LOCK M20 1 1 z
(A=FzZ2772) (B=Fzz722)
7 1 198200-25590  PLATE, KEEP 1 1 z
(A=FZZ2772) (B=Fz2772)
8 1 198200-28250 GEAR, DRIVE 20 1 1
8-1 1 198200-28251  GEAR, FRONT DRIVE 1 1 N
(A=FZZ2772) (B=Fz2722)
9 1 22242-000340 RING, 34 2 2
10 1 24101-063074 BEARING, BALL 6307 1 1
11 1 24512-053044  BEARING, BALL 5304 1 1
12 1 26106-080402 BOLT, M8X 40 PLATED 3 3
12-1 1 26106-080502 BOLT, M8X 50 PLATED 3 3 N
(A=F110773) (B=F116278)
12-2 1 26106-080502 BOLT, M8X 50 PLATED 3 3 z

(A=FZ22222) (B=F22222)

Remarks
(1)D=No.3 : 110.8mm, No.3-1 : 103mm.
(2)Repair parts is shown in Fig.95.

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.33

Fig.33. REVERSER IDLE SHAFT (-craizt or
(©)= (F)=

Lewv. Parts No. Description

z
°

Qty I R
A (B (©) () () (F)

198200-25490  WASHER, 20
198172-25630 NUT, LOCK M12
198172-25640 NUT, LOCK M12

198200-25910 SHAFT, REVERSE IDLE
198200-25930 GEAR, IDLE 21
22137-120000 WASHER, 12

24161-253017 BEARING, 253017
24311-000160 O-RING, 1AP16.0

o N oA N R
L T = W SN [N
PRk R Rk R e
PRk R Rk R e

LA

= ')‘VZ/'$

=@\
|7

G
//

PR
Y
Y

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.34

(D)
(E)
(F)

OCNP4-M50301 TRANSMISSION

EF312T
EF352T

(AY
(8)
(©)

Fig.34. P.T.O. DRIVE SHAFT

Qty

©

Description

Parts No.

Lev.

No

(E) (A

(©)

(B)

G

BEARING, BALL TMB205

SHAFT, PTO PINION
RING, 19
BEARING, BALL 6305

COUPLING, 13X16/32

198212-25150
194640-25390
198282-26250
22252-000190
24101-063054

1
1
1
1
1

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.35

; A)=EF312T D)=
Fig.35. P.T.0. SHAFT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198200-25490 WASHER, 20 1 1
9 2 1  194180-25550 WASHER, 35X50X3 1 1
1 3 1 198149-25890 SHIFTER 1 1
4 1 194680-25940 BEARING 1 1
5 1 198282-26310 SHAFT, PTO 1 1
6 1 198282-26320 GEAR, PTO DRIVEN 50 1 1
7 1 198282-26330 GEAR, PTO DRIVEN 47 1 1
8 1 194370-26350 SEAL, OIL QLF356019 1 1
9 1 24101-063044 BEARING, BALL 6304 1 1
10 1 24161-253020 BEARING, 253020 1 1
11 1  24161-404517 BEARING, 404517 1 1
12 1 1A7100-26850 COVER ASSY, SHAFT M 1 1
13 1 26106-080122 BOLT, M8X 12 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



(E) (A

(©)

Qty

0CNP4-M50301  Fig.36
(D)=
®)=
()=
©

(B)

G

=EF312T
=EF352T

(AY
(8)
(©)

Description

ARM, SHIFT
ARM, CHANGE

F114609)

®

Parts No.
198200-27110
198200-27141
198200-27141-1 ARM, CHANGE

F110563)

Lev.
1
1
1

(A

No.
2-1

OCNP4-M50301 TRANSMISSION
Fig.36. MAIN SHIFT

BOLT, M8X 40 PLATED
BOLT, M10X 16 PLATED

SHAFT, MAIN FORK
NUT, M8

COLLAR, ARM
FORK, SHIFT
SPRING

PLATE, KEEP B
WASHER, SEAL 10
PIN, SPRING 6.0X32
BALL, STEEL 5/16
O-RING, 1AP16.0

F114609)

198200-27740-1 PLATE, KEEP B
®

F110563)
22190-100000

198119-27150
198200-27170
198200-27180
194145-27450
198200-27740
22351-060032
24190-100001
24311-000160
26106-080402
26106-100162
26366-080002

1
1
1
1
1
1
1
1
1
1
1
1
1

(A

7-1
8
9

10
11
12
13
14

SN NELEY

/AN

V.
0 " NI A
7/
\\\ '

<X NS
RIS

mmp—

LN 7 >
o S & = »ﬂ@ﬂ@‘\@\

2 C
—) = SF——
S Ve SN

— o

"

Copyright (C) YANMAR CO., LTD. All RightsReserved.

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

=

Yes'

No_

N:Old =5 New, Q:0ld




OCNP4-M50301 TRANSMISSION
Fig.37. MAIN SHIFT LEVER

OCNP4-M50301 Fig.37

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198200-28101 LEVER ASSY, CHANGE 1 1
2 2 24550-016100 BUSH, 16X10 2 2
3 1 198200-28160 BRACKET, LEVER R 1 1
3-1 1 1A8070-28160 BRACKET, LEVER R 1 1 R

(A=FXXXXXX)

(B=FXXXXXX)

4 1 198221-28450 WASHER, 16 1 1
5 1 198200-28650 SHAFT, LEVER 1 1
6 1 26106-060122 BOLT, M6X 12 PLATED 1 1
7 1 26106-080162 BOLT, M8X 16 PLATED 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.38

(D)
(E)
(F)

EF312T

(A=
(8)
(©)

EF352T

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

G

ARM, CHANGE

COLLAR, ARM
ARM, SHIFT

198119-27150
198200-27310
198200-27340

1
1
1
1

3-1

198200-27340-1 ARM, CHANGE

F110563)

F114609)

(8=

(A=

FORK, REVERSER SHIFT
SHAFT, REVERSER FORK
SPRING

PIN, SPRING 6.0X25
BALL, STEEL 5/16
O-RING, 1AP16.0

WASHER, SEAL 10
NUT, M8

PLUG, 10

198200-27360
198200-27370
198200-27380
194145-27450
22190-100000
22351-060025
24190-100001
24311-000160
26366-080002

1
1
1
1
1
1
1
1
1

10
11
12

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.

OCNP4-M50301 TRANSMISSION
Fig.38. REVERSER SHIFT

S
\V/

S Bingyex
B S é...ﬂ))# LSS
< ,ﬁmlmm&wwumm_m“ww

WL

AN
\H/l

FREER=ZMEGI) e

N 2
S\

Y P
D
=) v!ﬁ.HH/M\\\
NAV Y. JC =




0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.39

Fig.39. REVERSER LEVER -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |

© ® E ©

1 1 198200-27530  WIRE ASSY, REVERSER
2 1 22137-060000  WASHER, 6
3 1 22417-160180 PIN, COTTER 1.6X18

~
NINNBRPD>
Nl
—
NN N - |
—

3-1 1 1C6281-52310 PIN, SNAP 6 R
(A=F110467) (B=F114127)
4 1 22487-060160 PIN, H 6X 16 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.40

(D)
(E)
(F)

EF312T

(A=
(8)
(©)

EF352T

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

G

COLLAR, ARM
SPRING

198119-27150
194145-27450

1
1

| —
| —
m
o
o m =
a X olgg
a9 dcnrm
Slww |g o’y
oo |[XE-S00 (Wedalg
Eluw (o =2Zz2Zz (03 lg
Llyw |OFH< | -ZW3y
IT|XX LWt |2k -9
Dy |[FLP00 |Wa ng=
1R WL X o - T O 2=
s\l |sxdss |20 F3
¥ladJdgToozxgS 210
<ao glvoia<3Zadon
= <
< = s a4
OloolL oooloolwLiodN dlo N
NN TDINOOLWL IO Mmoo ©
O DWW OO OO AS O S|ladd
INTINEN INENINIINEN S O 8loo
RN N AN S ©wolo®
dloo [ddqdd [FQFQQ
| — 0 00 | N~ N~ O + Ol ©
INIE=R=, IR E=E=] Moo
0|0 |0 O DD |[d®dmd
DO DO OO O D NN LT ©
S o
=} —
Al A A DA A A A AT A A A
[} 10
< <
— - ~
T g © 0 S 4|89

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

o
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.

OCNP4-M50301 TRANSMISSION

Fig.40. SUB SHIFT

y. .J .
Z.«.«%».
«/.f\,.
, ~M%@wm@ww&_ \\»«(ﬁm
\ > &5y &y

N i o e v N

7
NI Lt

XL P—
S AR
AT (=]

7

SO

NSSAAMNERND




0CNP4-M50301 TRANSMISSION OCNP4-M50301 Fig.41
Fig.41. SHIFT LINK rcrassr o
€)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198280-27650 ROD ASSY 1 1
2 2 194150-22480 NUT, M10 L 1 1
3 2 198280-27660 ROD ASSY, M10 1 1
4 2 198121-28160 ROD, M10 1 1
5 2 194250-47490  TURNBUCKLE 1 1
6 2 26716-100002 NUT, M10 1 1
7 1 198282-27960 ROD, PTO 1 1
8 2 194150-22480 NUT, M10 L 1 1
9 2 198282-27970 ROD ASSY, PTOA 1 1
10 2 198280-28000 BOLT, M10L 1 1
11 2 194250-47490  TURNBUCKLE 1 1
4 12 2 26716-100002 NUT, M10 1 1
13 1 198200-28051 END ASSY, ROD 1 1
14 2 194990-20170 NUT, M8 2 2
15 2 194820-27370 END, ROD L 1 1
16 2 198200-28061 ROD, SHIFT 1 1
17 2 198200-28080 ROD 1 1
18 2 1C6140-43442 TURNBUCKLE, 8X46 1 1
19 2 26716-080002 NUT, M8 1 1
20 1 1C6281-52320  PIN, SNAP 8 1 1
21 1 1C6360-65700  PIN, SNAP 10 2 2
22 1 1C6360-65700  PIN, SNAP 10 2 2
23 1 22137-100000  WASHER, 10 2 2
24 1 22137-100000  WASHER, 10 2 2
25 1 26346-080002 NUT, M8 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION
Fig.42. P.T.O. SHIFT

OCNP4-M50301 Fig.42

Remarks
(1)D=No.2 : 14mm, No.2-1 : 18mm.
(2)L=No0.4 : 14mm, No.4-1 : 18mm.

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194680-27540 SPRING, FORK LOCK 1 1
2 1 198280-27710 ARM, SHIFT 1 1
2-1 1 198280-27711 ARM, SHIFT 1 1 S
(A=F110121) (B=F110124)
3 1 198282-27740 ARM, CHANGE 1 1
3-1 1 198282-27741 ARM, CHANGE 1 1 S
(A=F110101) (B=F110101)
3-2 1 198282-27742 ARM, CHANGE 1 1 N
(A=F110121) (B=F110124)
3-3 1 198282-27742-1 ARM, CHANGE 1 1 S
(A=F110563) (B=F114609)
4 1 198280-27770 SHAFT, PTO FORK 1 1
4-1 1 198280-27771 SHAFT, PTO FORK 1 1 S
(A=F110121) (B=F110124)
5 1 198282-27780 FORK, PTO SHIFT 1 1
6 1 198280-27790 BOLT, SET M8 1 1
7 1 198121-28380 COLLAR, ARM 1 1
8 1 22190-080000 WASHER, SEAL 8 1 1
9 1  22190-100000 WASHER, SEAL 10 1 1
10 1 22351-060025 PIN, SPRING 6.0X25 1 1
11 1 22351-060025 PIN, SPRING 6.0X25 1 1
12 1  24190-080001 BALL, STEEL 1/4 1 1
13 1 24311-000150 O-RING, 1AP15.0 1 1
14 1 26106-100302 BOLT, M10X 30 PLATED 1 1
15 1 22351-035025 PIN, SPRING 3.5X25 1 1 W
(A=F110121) (B=F110124)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 TRANSMISSION

OCNP4-M50301 Fig.43

Fig.43. SUB SHIFT LEVER & P.T.0. LEVER (-eranr o
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 198282-27801 LEVER, PTO 1 1

1-1 1 198282-27802 LEVER, PTO 1 1 N
(A=F110306) (B=F111880)

2 2 198200-27640 BRACKET, LEVER L 1 1

2-1 2 198200-27641 BRACKET, LEVER L 1 1 N
(A=F110306) (B=F111880)

3 2 198282-27820 LEVER ASSY, SHIFT 1 1

4 3  1S6489-63330 BUSH, LFF1610 2 2

5 2 198282-27881 LEVER ASSY, PTO 1 1

6 3 1S6489-63330 BUSH, LFF1610 2 2

7 2 198200-28660 SHAFT, LEVER 1 1

8 2  26116-060122 BOLT, M6X 12 PLATED 1 1

9 1 22157-080000 WASHER, 8 1 1

10 1 22217-160000 WASHER, SPRING 16 1 1

11 1 26106-080162 BOLT, M8X 16 PLATED 4 4

12 1 26106-080162 BOLT, M8X 16 PLATED 1 1

13 1 1A7550-35570 COLLAR, 25X17X2 1 1 W
(A=F110467) (B=F114089)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 TRANSMISSION OCNP4-M50301  Fig.44

; A)=EF312T D)=
Fig.44. SHIFT KNOB -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194464-01190 KNOB, LEVER 1 1
1-1 1 198253-01190 KNOB, LEVER 1 1 R
(A=F110467) (B=F114087)
1 2 1 198200-18350 KNOB, LEVER 1 1
3 1 1A7600-27310 KNOB, MAIN SHIFT 1 1
4 1 174845-27700 BOOT, SHAFT 2 2
5 1 198200-27810 KNOB 1 1
5-1 1 198200-27811 KNOB, ORANGE 1 1 N
(A=F110773) (B=F116278)
6 1 198200-27910 KNOB, YELLOW 1 1
6-1 1 198200-27911 KNOB, YELLOW 1 1 N
(A=F110773) (B=F116278)
7 1 198273-28520 KNOB, PARKING BRAKE 1 1
7-1 1 198273-28521 KNOB, PARKING BRAKE 1 1 N
(A=F110773) (B=F116278)
8 1 198331-28520 KNOB, HIGH GRIP 1 1
8-1 1 198273-28520 KNOB, PARKING BRAKE 1 1 R
(A=F110467) (B=F114087)
8-2 1 198273-28521 KNOB, PARKING BRAKE 1 1 N
(A=F110773) (B=F116278)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.45

(D)
(E)
(F)

=EF312T
=EF352T

(AY
(8)
(©)

Qty

A ® € O E ©

Description

Parts No.

Lev.

No

BEARING, TMB304CX1
SHAFT, FRONT DRIVE

GEAR, DRIVE 43

SHIFTER
BEARING, BALL 6206

194447-13860
198282-28180
198282-28340
198282-28360
24101-062064

1
1
1
1
1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.

OCNP4-M50301 TRANSMISSION
Fig.45. FRONT DRIVE

\:1
G
h‘\ﬁﬁ-\\lr’/..’

(=)
ST =

L),
< V‘\ l' A

Q 7N
N
I

D f /
. T

|'%‘\

S/ 2
oIy J} — n\

i XE fr\\ 5 >

Xk nfrye 2l
‘ NS .\\\,’/
sl

=N 2
\ oA T
\ A\ VM\\\QIMVJ . Cw'llﬂ%.«%h@\
4 RNEES ) /«b\./wv., W N 3
N2 2l
S




OCNP4-M50301 Fig.46

OCNP4-M50301 TRANSMISSION
Fig.46. FRONT SHIFT

(D)
(E)
(F)

=EF312T
=EF352T

(AY
(8)
(©)

Qty

©

Description

Parts No.

Lev.

No

(E) (A

(©)

(B)

G

PLATE, KEEP A

COLLAR, ARM
198200-27730-1 PLATE, KEEP A

SPRING

198119-27150
194145-27450
198200-27730

1
1
1
1

3-1

F114609)

(8=

F110563)

(A=

ARM, SHIFT

FORK, 4WD SHIFT

ARM, CHANGE
198282-28440-1 ARM, CHANGE

198282-28410
198282-28430

1
1

7,

L3

S

N

S
D

&

N

198282-28440

1
1

6-1

9
4

L\

F114609)

(8=

F110563)

1
1
1
1

(A=

S .r = %@?
N7

XS

BALL, STEEL 5/16
O-RING, 1AP16.0
BOLT, M8X 40 PLATED
NUT, M8

24190-100001
24311-000160
26106-080402
26366-080002

10

=
S IS
KL o -

o

/s
% b S/ 74
(BN orn‘.

X/

&7

J
KL
/)

v
—

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Yes'

Yes'

N:Old £=5 New, Q:0ld *75 New, R-Old

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.47

(D)
(E)
(F)

OCNP4-M50301 TRANSMISSION
Fig.47. 4WD LEVER

=EF312T
=EF352T

(AY
(8)
(©)

Qty

A ® € O E ©

Description

Parts No.

Lev.

No

BOLT, M8X 20 PLATED

LEVER, 4WD

198282-28460
26106-080202

1
1

1
2

I

I, [T 78 N
Ve
i

S
Tl (@Mw,

\\mmﬂ\v\“.\”(\@
ﬁ«l&?

WSERR [
/IWN\.WII@..‘\NQV\V\

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE

Fig.48. RING GEAR & DIFFERENTIAL GEAR

OCNP4-M50301 Fig.48

Remarks

(1)L=No.1: 20.8mm, No.1-1 : 14.6mm.

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198200-31400 GEAR ASSY, RING 1 1
1-1 1 198200-31401 GEAR ASSY, RING 1 1 S
(A=FZ2727) (B=Fz2722)
1-2 1 198200-31402 GEAR ASSY, RING 1 1 S
(A=FZz2727) (B=Fz2722)
2 1 198200-31510 GEAR, DIFFERENTIAL L 1 1
3 1  194525-31520 GEAR, DIFFERENTIAL R 1 1
4 1 194515-31610 WASHER, DIFFERENTIAL 2 2
5 1 198200-31810 PINION, DIFFERENTIAL 2 2
6 1 198200-31820 SHAFT, DIFFERENTIAL 1 1
7 1  194515-31850 WASHER, DIFFERENTIAL 2 2
8 1 198200-32110 CASE, DIFFERENTIAL 1 1
9 1 22351-040040 PIN, SPRING 4.0X40 1 1
10 1 24101-060074 BEARING, BALL 6007 1 1
11 1 24101-062074 BEARING, BALL 6207 1 1
12 1 26116-080162 BOLT, M8X 16 PLATED 10 10
13 1 198200-32320 CARRIER 1 1
14 1  194850-32340 SHIM SET 1 1
15 1 26106-100252 BOLT, M10X 25 PLATED 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.49

(D)
(E)
(F)

O0CNP4-M50301 REAR AXLE

EF312T
EF352T

(AY
(8)
(©)

Fig.49. REAR HOUSING

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

(A)

HOUSING ASSY, AXLE

198200-32600

1
1

198200-32600-1 HOUSING ASSY, AXLE

1-1

(B=F114609)

198200-32601

F110563)

(A=
1

HOUSING ASSY, AXLE

1-2

FZ2777)

(8=

198290-32750

FZ2727)

2
1
1
1
1
1

(A=

SEAL, OIL TC253506
GASKET, REAR AXLE

198200-32630

GASKET, SEAL CASE

198200-32660

SEAL, QLNY527514.5
CASE, OIL SEAL

198475-32660

198200-32731

198200-32731-1 CASE, OIL SEAL

6-1

F114609)

(B=
22312-080140

26106-080402
26106-100502

F110563)

1
1
1

(A

R

>
&1'

PIN, PARALLEL M8X14
BOLT, M8X 40 PLATED
BOLT, M10X 50 PLATED

)X

28

28

Remarks

Yes'

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No.1-1: 75mm, No.1-2 : 75.4mm.

Repair parts is shown in Fig.98.

(1)D=

Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP4-M50301  Fig.50
(D)=
(€)=
(F)=
Qty

=EF312T
=EF352T

(AY
(8)
(©)

Description

Parts No.

Lev.

No.

Fig.50. DIFFERENTIAL LOCK

O0CNP4-M50301 REAR AXLE

i
g
~
g
~
Q)
@llllllﬂ/.lﬂ/_ll
Wllllllﬂ/.lﬂ/_ll
[a]
=
Ny ol o
! b
SMERIN
z 0O x|X x i
g 8992353 &
x| = 6lo oy Q
- «
x[ 95> 0looald
O Ol zZZzZ2< 38
oxITuZS298
LFvaDnADnDnDnva
- Ol - oo o O ]
YZzuldL oo ozg -
rr Qg 502
oo JaIsl<< WO
LOnnnaooaoOlam
Y
490 0loq9olnoold
dn DO d FmwFSWO
dd d AN OO ONlN A
nmmnm oo oo, o
R @R YR ROD G
SO S0 RS T
ONOO0OO dld 4+ O ©
N9 AOWQDbonA Qo
O S 00NN ® ™o A
o0 oo NNNT S ©
o o NN N N[ N
Ll B I e B e I B T B |
AN m<towol~on g d

Copyright (C) YANMAR CO., LTD. All RightsReserved.

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

=

Yes'

No_

N:Old =5 New, Q:0ld




OCNP4-M50301 Fig.51

(D)
(E)
(F)

O0CNP4-M50301 REAR AXLE

EF312T
EF352T

(AY
(8)
(©)

Fig.51. FINAL PINION & FINAL GEAR

Qty

B (© ©® (€

Description

Parts No.

Lev.

No.

(F)

G

PINION, FINAL L 9T
PINION, FINAL R 9T

198200-33410
198200-33420

1
1
1
1

— N

BEARING, BALL 6306
GEAR, FINAL 56T

24101-063064
198200-33511

A

NG \ 7

gl
NG FAT
LR
N ]

OS7SES

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

= New, ROld £ 25

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.52

(D)
(E)
(F)

O0CNP4-M50301 REAR AXLE

EF312T
EF352T

(AY
(8)
(©)

Fig.52. REAR AXLE SHAFT

Qty

©

Description

Parts No.

Lev.

No

(F)

)

E

(

(©)

(B)

(A)

194440-32580

1
1
1

COLLAR, 45X55X20

SHAFT, AXLE

N

N

198206-34112

198283-34110

2-1

SHAFT, REAR AXLE

FXXXXXX)

®
198283-34110-1 SHAFT, REAR AXLE

FXXXXXX)
1

(A=

2-2

(B=F114609)

198196-34140

F110563)

(A=

RING, 45

< NN

< NN

24101-062094
24101-063074

1
1
1

BEARING, BALL 6209
BEARING, BALL 6307

e .M«w.ﬁuo
S

=20
EI)
e

P
e

v

SO S %&\\\-IUL e
) AN\ S\ AA

. m\/

O
—~

A

.

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

New, Q:0ld $ 725 New, ROId £=5

N:Old $=5

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE
Fig.53. REAR WHEEL TIRE

OCNP4-M50301 Fig.53

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198283-34700  TIREKIT, 11.2-24L 1 1
2 2 198282-34650  WHEEL, W9X24 1 1
3 2 198128-34910  TIRE, REAR 1 1
4 2 198128-34920 TUBE, 11.2-24 1 1
6 1 198283-34800 TIREKIT, 11.2-24 R 1 1
7 2 198282-34650 WHEEL, W9X24 1 1
8 2 198128-34910 TIRE, REAR 1 1
9 2 198128-34920  TUBE, 11.2-24 1 1
11 1 194881-12650  BOLT, M14X24 8 8
12 1 194279-14220  WASHER, 14 4 4
13 1 198200-34130  STUD, M14X31 4 4
14 1 198200-34190  NUT, M14 4 4

Remarks
* It is made by BRIDGESTONE.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE
Fig.91. REAR WHEEL TIRE(ADD.ITEM)

OCNP4-M50301 Fig.91

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198210-34720 TIRE, REAR 11.2-24HL 1 1
2 2 198282-34650  WHEEL, W9X24 1 1
3 2 1A7000-34960 TIRE, REAR 11.2-24-4 1 1
4 2 1A7000-34970 TUBE, 11.2-24 1 1
5 1 198210-34820 TIRE, REAR 11.2-24RR 1 1
6 2 198282-34650 WHEEL, W9X24 1 1
7 2 1A7000-34960 TIRE, REAR 11.2-24-4 1 1
8 2 1A7000-34970 TUBE, 11.2-24 1 1
9 1 194881-12650  BOLT, M14X24 8 8
10 1 194279-14220  WASHER, 14 4 4
11 1 198200-34130  STUD, M14X31 4 4
12 1 198200-34190  NUT, M14 4 4

Remarks
* It is made by FALKEN.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 REAR AXLE OCNP4-M50301  Fig.54

1 A)=EF312T D)=
Fig.54. BRAKE -ersiar o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 194274-13580 WASHER, SPRING 12 2 2
2 1 1C6560-15071 PLATE STEEL 6 6
2-1 1 198200-36390 PLATE, STEEL 6 6 R
(A=F110101) (B=F110101)
3 1 198200-36310 ACTUATOR 1 1
4 1 198200-36341 CAMSHAFT 2 2
5 1 198200-36350  ARM, BRAKE 2 2
51 1 198200-36350-2 ARM, BRAKE 2 2 s
(A=F110563) (B=F114609)
6 1 198200-36380 PLATE, FRICTION 114 6 6
7 1 198200-36410 ACTUATOR 1 1
8 1 198200-36421 HOLDER, BEARING 2 2
8-1 1 198200-36422 HOLDER, BEARING 2 2 S
(A=FzZ722) (B=Fzzz22)
9 1 22242-000260 RING, 26 2 2
10 1 24190-170001 BALL, STEEL 17/32 6 6
11 1 26106-080252 BOLT, M8X 25 PLATED 12 12
12 1 26376-120002 NUT, M12 2 2
Remarks
(1)D=No0.8 : 118.5mm, No.8-1 : 120.4mm.
Repair parts is shown in Fig.98. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE
Fig.55. PEDAL

26 20 25 23

24 22 2
1 [

| a4
9 _f&'(—_%

OCNP4-M50301 Fig.55

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194990-22140  NUT, M8 2 2
2 1 198200-22510 SPRING, RETURN 1 1
2-1 1 1A8115-22510  SPRING, RETURN 1 1 N
(A=FzZ2272) (B=Fzz722)
3 1 198200-22650 ROD ASSY, CLUTCH 1 1
4 2 194300-22260 TURNBUCKLE, M10 1 1
5 2 198200-22690 ROD, CLUTCH 1 1
6 2 198448-37450  BOOT, ROD 1 1
7 2 194130-37750  JOINT, 2-WAY 1 1
8 2 26716-100002 NUT, M10 1 1
9 1 194312-27780  PIN, 8.9 2 2
10 1 198282-37200  PEDAL 1 1
11 2 198200-22380  PEDAL, CLUTCH 1 1
12 3 198200-22400  PEDALASSY, CLUTCH 1 1
13 4 198448-37360  BUSH, 25X28X20 2 2
13-1 4 24550-025200  BUSH, 25X20 2 2 R
(A=FzZ2772) (B=Fzz722)
14 3 198133-22510  RIVET, PEDAL HEAD 1 1
15 3 198133-22530 WASHER, RIVET 1 1
16 3 198071-37510 COVER, HEAD 1 1
17 2 198200-37270 BRACKET, PEDAL 1 1
18 3 198448-37360  BUSH, 25X28X20 2 2
18-1 3 24550-025200  BUSH, 25X20 2 2 R
(A=FZZ2772) (B=Fz2772)
19 2 198200-37290  PEDAL, BRAKE L 1 1
20 3 194990-22140  NUT, M8 1 1
21 3 198133-22510  RIVET, PEDAL HEAD 1 1
22 3 198133-22530 WASHER, RIVET 1 1
23 3 198200-37240 CONNECTOR 1 1
24 3 198071-37510  COVER, HEAD 1 1
25 3 22157-080000 WASHER, 8 1 1
26 3 26716-080002 NUT, M8 1 1
27 2 198282-37490 PEDAL, BRAKE R 1 1
28 3 198133-22510  RIVET, PEDAL HEAD 1 1
29 3 198133-22530  WASHER, RIVET 1 1
30 3 198282-37400 PEDAL ASSY, BRAKE R 1 1
31 4 198448-37360  BUSH, 25X28X20 2 2
31-1 4 24550-025200  BUSH, 25X20 2 2 R
(A=FZZ2772) (B=Fz2772)
32 3 198071-37510 COVER, HEAD 1 1
33 2 198282-37550  SHAFT ASSY, BRAKE 1 1
34 2 22272-000190  RING, E-19 1 1
35 2 22351-050045 PIN, SPRING 5.0X45 1 1
36 2 22351-080045 PIN, SPRING 8.0X45 1 1
37 1 198200-37610 ROD ASSY, BRAKE F 2 2
38 2 198310-27370  JOINT, 2-WAY 2 2
39 2 194312-27770 JOINT, 2-WAY 2 2
40 2 198448-37450  BOOT, ROD 2 2
41 2 198200-37660 ROD ASSY, BRAKE 2 2
42 2 26716-100002 NUT, M10 2 2
43 1 198220-37900  PIN, 8X24 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE
Fig.55. PEDAL

26 20 25 23

a4

24 22 2
[

| a4
9 _f&'(—_%

g
@

g7 @

No.

Parts No.

(A)=EF312T
(B)=EF352T
©)=

Description

OCNP4-M50301 Fig.55

)=
©®=
=

Qty
A ® € O E ©

44
45
46

1C6281-52320
194330-62530
26106-080162

PIN, SNAP 8
STOPPER, PEDAL
BOLT, M8X 16 PLATED

3 3
4 4
2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 REAR AXLE

OCNP4-M50301 Fig.56

1 A)=EF312T D)=
Fig.56. BRAKE LINK y-eratar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198200-22460 LEVER, PEDAL LOCK 1 1
2 1 198200-22470 HINGE, LEVER 1 1
3 1  194312-27780 PIN, 8.9 2 2
4 1 198200-37370 ROD ASSY, BRAKE 2 2
5 1 198200-37460 SPRING, BRAKE PEDAL 2 2
6 1 198200-37700 ARM ASSY, BRAKE L 1 1
7 2 24761-010000 NIPPLE, GREASE M6F 1 1
8 1 198200-37710 ARM ASSY, BRAKE R 1 1
9 2  24761-010000 NIPPLE, GREASE M6F 1 1
10 1 198200-37740 SHAFT ASSY, L 1 1
11 1 198200-37840 SHAFT ASSY 1 1
12 1 198220-37900 PIN, 8X24 4 4
13 1 1C6281-52320  PIN, SNAP 8 3 3
14 1 198093-85650 BOLT, M6X16 2 2
15 1 22137-100000 WASHER, 10 1 1
16 1 22417-250300 PIN, COTTER 2.5X30 4 4
17 1 26106-060122 BOLT, M6X 12 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 REAR AXLE OCNP4-M50301  Fig.57

; (A)=EF312T (D)=
Fig.57. PARKING BRAKE -ersiar o
€)= (F)=

No. Lev. Parts No. Description Qty |

© ® E ©

198200-37640 COLLAR
198200-37650 LEVER, BRAKE LOCK
198475-37690 SPRING, LOCK

22157-080000  WASHER, 8
26106-080202 BOLT, M8X 20 PLATED

aObhwNER
N =
I~
N N N A )
=
o~
N N
=

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.58. HYDRAULIC PUMP

TO ENGINE

TO ENGINE

OCNP4-M50301 Fig.58

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 198172-41110 PUMP, HYDRAULIC 1 1
2 2 178070-10401 RING 1 1
3 2 194521-41570 PIN, 11X7 2 2
4 2 22252-000320 RING, 32 1 1
5 2 24421-153207 SEAL, OIL TC153207 1 1
6 2  26016-080352 BOLT, M8X 35 4 4
7 1 198200-41110 PUMP ASSY, HYDRAULIC 1 1
8 2 194521-41570 PIN, 11X7 2 2
9 2 22252-000320 RING, 32 1 1
10 2 24421-153207 SEAL, OIL TC153207 1 1
11 2  26016-080352 BOLT, M8X 35 4 4
11A 2 178070-10401 RING 1 1
12 1 26013-080802 BOLT, M8X 80 2 2
13 1 26013-080802 BOLT, M8X 80 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.59

(D)
(E)
(F)

O0CNP4-M50301 HYDRAULIC CONTROL

EF312T
EF352T

(AY
(8)
(©)

Fig.59. HYDRAULIC CYLINDER CASE

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

G

198200-42101

1
1

HOUSING ASSY, LIFT

1-1

198200-42101-1 HOUSING ASSY, LIFT

F114609)

(B=

F110563)

(A=

BUSH, 45X40
BUSH, 40X40

CASE, LINK

198200-42130
198200-42140

2
2

198200-42150

1
1

a1

198200-42150-1 CASE, LINK

F114609)

(B=

F110563)

1
1
1

(A

198200-42180

GASKET, HOUSING
GASKET, HOUSING

PLUG, CASE

198200-42190

(B=FXXXXXX)

198280-42250

EXXXXXX)

(A=

)

BREATHER, AIR
CAP, OIL M33

194555-42280
194850-42500

1
1

198200-42710

1

10

/A

& .w\M\ﬂh MW@ ?

> )fw =3 \
.MMW»WM%MW

PLATE, STOPPER

W
N

=e/vaT) \|

2 =
“de (N H®o Q-
“de (N H®o Q-

Y ¥ [alya)
zz |3 QEg
4 1% El<<
oo < dJdW
ole) = Jaoaoon
Q0 w
[l (52} mn o
- Wowmans 2
> > U_22XXR
N I<x/ds g
%mﬁu ¥ 4R doT
w |fe32=g
00 |EZ2KEEZ2
>> X dld 2 <
£ZZ5/Z270l00 J&
IIo|aOmmmO|s
O n
< <
< d pat
colLlooanN N O
dd IS owwo S|l
0o l2dmAlNT O D
N o9Qolood
< < 0 N DRSSO
co |22 F Ho
@ @ N o ©|© © D
INEY 41000 o d
WO MM A |~
Do D NS OO o ag
A glN NN A
o o
b= o
llHllllll_.___.
[}
< <
— N M S0 O~
= g A oA
w m@
o =~

NEEENER:

SISO
4 ».L~W\\h\\m§m ﬂ‘
%1% i

, \QGMW&%

7
Val

ALIS

<2

4 a
W
Y,

4 < N=Q) s
UL AL

I N
ey
/nVWV\\.\)« n‘/’&\vﬂ.w%!
a‘\?@MX&R\

)
/4

S e
hﬁ§%¥ﬂ\
\V

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.60. PISTON & LIFT CRANK

O0CNP4-M50301 Fig.60

Remarks

(1)No.6, 7, 16 is interchangeable with a set of No.6-1, 7-2, 16-1 & 19.

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198200-43310 PISTON, HYDRAULIC 75 1 1
2 1 198071-43320 PACKING, 75 1 1
3 1 198071-43330 WEARING 1 1
4 1 198200-43410 ROD, PISTON 1 1
5 1 198200-44110 CRANK, LIFT 1 1
6 1 198283-44210 SHAFT, LIFTING 1 1
6-1 1 198283-44211 SHAFT, LIFT 1 1 F
(A=*2012.05) (B=*2012.05)
7 1 198283-44420 ARM, LIFTR 2 2
7-1 1 198283-44420-1 ARM, LIFTR 2 2 S
(A=F110563) (B=F114609)
7-2 1 1A8310-44420 ARM,LIFTR 1 1 S
(A=*2012.05) (B=*2012.05)
8 1 194130-44480 PIN, LIFT ARM 2 2
8-1 1  194130-44480-1 PIN, LIFT ARM 2 2 S
(A=F110563) (B=F114609)
9 1 198283-44510 WASHER, THRUST 2 2
9-1 1 198283-44510-1 WASHER, THRUST 2 2 S
(A=F110563) (B=F114609)
10 1 22217-160000 WASHER, SPRING 16 2 2
11 1 22242-000400 RING, 40 2 2
12 1 22351-050056 PIN, SPRING 5.0X56 1 1
13 1 24311-000260 O-RING, 1AP26.0 1 1
14 1  24311-000400 O-RING, 1AP40.0 1 1
15 1  24311-000440 O-RING, 1AP44.0 1 1
16 1 24761-040000 NIPPLE, GREASE B 2 2
16-1 1 24761-050000 NIPPLE, GREASE C 2 2 N
(A=*2012.05) (B=*2012.05)
17 1 26106-060122 BOLT, M6X 12 PLATED 4 4
18 1 26736-160002 NUT, M16 2 2
19 1 1A8310-44410 ARM, LIFT L 1 1 W
(A=*2012.05) (B=*2012.05)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.61. CONTROL VALVE

OCNP4-M50301 Fig.61

N

5
%

ZN

-I’

77

/)
-

.@“ 4 .

)

7z
/
)

Z)

@,

Z
=7

»
A

o]

h

L

2N
fi

Y

>
=/

i

i

/3

)

O
[ ]

!

O

L

3

/

A

S

[

(]

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194850-42180 STRAINER 1 1
2 1  194850-42190 SPACER 1 1
3 1 198200-43110 LINER, CYLINDER 1 1
4 1 198200-43211 HEAD, CYLINDER 1 1
5 1  194630-43230 PACKING 1 1
6 1 198200-43250 RING, BACK UP G70 1 1
7 1 198200-45102 VALVE ASSY, LIFT 1 1
7-1 1 198200-45102-1 VALVE ASSY, LIFT 1 1 S
(A=F110563) (B=F114609)
8 2 178076-02230 PLUG, RELIEF VALVE 1 1
9 2 178076-40610 PACKING, 1B 1 1
10 2 178076-12400 PLUG, G1/4 1 1
11 2 1A6750-29850 PLUG, G3/8 2 2
13 2 178076-40011 VALVEBODY CMP 1 1
13-1 2 178076-40011-1 VALVEBODY CMP 1 1 S
(A=F110563) (B=F114609)
14 3 178073-01200 PLUG PT 1/8 6 6
16 3 178076-40200 SPOOL ASSY, MAIN 1 1
17 3 194556-42220 STRAINER, A 1 1
18 3 194170-45310 POPPET 1 1
19 3 198435-45410 SEAT, CHECK 1 1
20 3  194170-45420 POPPET, L CHECK 1 1
21 3  194555-77120 PLUG, 1/16 3 3
22 2 178076-40100 COVER, 1 1
22-1 2 178076-40100-1 COVER, 1 1 S
(A=F110563) (B=F114609)
23 2 178076-40110 GASKET, COVER 1 1
24 2 178076-40250 BOLT, 6 X 16 1 1
25 2 178076-40300 PLUG, 12 1 1
26 2 178076-40400 BOLT, STOP 1 1
27 2 178076-40410 STOP VALVE 1 1
28 2 178076-40501 VALVE ASSY, CHECK 1 1
29 2 178076-40531 RETAINER, SEAT 1 1
30 2 178076-40600 PLUG, 1 1
31 2 194170-45220 BAR, PUSH 1 1
32 2 1A6640-45230 SPRING, VALVE 1 1
33 2 194170-45230 SPRING 1 1
34 2 194150-45320 SPRING, RELIEF VALVE 1 1
35 2 194170-45321 SPRING 1 1
36 2 194275-45340 SCREW, VALVE SEAT 1 1
37 2 194170-45350 SPOOL, CONTROL 1 1
38 2 194170-45360 SPRING 1 1
39 2 194170-45430 RING, BACK UP 1 1
40 2 194170-45520 SPRING, SPOOL 1 1
41 2 194170-45530 STOPPER, SPOOL 1 1
42 2 194170-45550 BAR, SPOOL 1 1
43 2 194327-45640 O-RING, 1AS14.0 1 1
44 2 194327-45650 O-RING, 1BS16.0 1 1
45 2 194170-45710 SHIM, T=0.2 1 1
46 2 194170-45720 SHIM, T=0.3 1 1
47 2 194170-45730 SHIM, T=0.5 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.61. CONTROL VALVE

OCNP4-M50301 Fig.61

e

»

)2}

7

_/ >
/i

7/

7

7

=LA 4

B,

A

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=

No. Lev. Parts No. Description Qty I R

A B € ©O E ¢

48 2 194170-45740 SHIM, T=1.0 1 1

49 2 194310-46350 POPPET, CHECK 1 1

50 2 194310-46380 SPRING 1 1

51 2 194640-46410 SEAT, SAFETY VALVE 1 1

52 2 194640-46420 POPPET 1 1

53 2 194312-46630 HOLDER, VALVE 1 1

54 2 198165-48560 PLUG, 9/16 1 1

55 2 194850-49290 PACKING, 6-1 1 1

56 2  22117-080000 WASHER, 8 1 1

57 2 22351-040012 PIN, SPRING 4.0X12 1 1

58 2 22351-060028 PIN, SPRING 6.0X28 1 1

59 2 23414-200026 GASKET, 20X1.0 1 1

60 2 24190-160001 BALL, STEEL 1/2 1 1

61 2 24311-000050 O-RING, 1AP5.0 1 1

62 2 24315-000090 O-RING, 1BP9.0 2 2

64 2 24315-000110 O-RING, 1BP11.0 2 2

66 2 24315-000120 O-RING, 1BP12.0 2 2

68 2 24315-000140 O-RING, 1BP14.0 2 2

70 2 26016-080252 BOLT, M8X 25 1 1

71 2 26016-080502 BOLT M 8X 50 1 1

72 2 26756-060002 NUT, LOCK M6 1 1

73 2 27260-200000 PLUG, 20 1 1

74 1 198200-45150 GASKET, LIFT VALVE 1 1

75 1  194765-46980 ELBOW, PF1/2 1 1

76 1 198200-48140 PIPE, PRESSURE 1 1

7 1  24325-000250 O-RING, 1BG25.0 1 1

78 1  24325-000700 O-RING, 1BG70.0 1 1

79 1 26106-100902 BOLT, M10X 90 PLATED 6 6

80 1 1A7260-46640 KNOB, VALVE 1 1

81 1 1A7260-46650 BOLT, M6X40 1 1

N:Old New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.62. RELIEF VALVE

S
OB
Y

=

Z
\V/

I(

S
N
I

L/

OCNP4-M50301 Fig.62

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty
A (B) () O (B ¢
1 1  198200-48500 HOUSING ASSY, VALVE 1 1
1-1 1 198200-48500-1 HOUSING ASSY, VALVE 1 1
(A=F110563) (B=F114609)
2 2 178073-01200 PLUG PT 1/8 1 1
(A=F110713) (B=F116148)
3 2 178076-38210 PLUG, 1 1
3-1 2 168371-01100 PLUG(M18 1 1
(A=F110713) (B=F116148)
4 2 198200-45510 VALVE ASSY, RELIEF 1 1
4-1 2 198200-45510-1 VALVE ASSY, RELIEF 1 1
(A=F110563) (B=F114609)
5 3 178073-04310 SP(PILOT 1 1
6 3 178076-26100 HOLDER, RELIEF 1 1
29 7 3  178076-26110 HOLDER, RELIEF PILOT 1 1
8 3  178076-26120 VALVE, RELIEF 1 1
9 3  178076-26130 SPRING 1 1
10 3 178076-26140 VALVE, PILOT 1 1
11 3 178076-26160 SCREW, ADJUSTMENT 1 1
12 3 178076-26170 GUIDE, RELIEF VALVE 1 1
13 3 178076-26180 SPACER, 1 1
14 3  178076-26190 PACKING, P 3 1 1
15 3  194327-45630 O-RING, 1BS12.0 2 2
16 3  194327-45650 O-RING, 1BS16.0 1 1
17 3 172510-74530 RING, BACK UP 1 1
18 3 24315-000100 O-RING, 1BP10.0 1 1
O— 3 19 3 24315-000180 O-RING, 1BP18.0 1 1
u |‘30 20 3 24315-000220 O-RING, 1BP22.0 1 1
\;‘ 21 3 26776-160002 NUT, LOCK M16 1 1
= 22 2 198200-48510 CASE, VALVE 1 1
(.@‘1; @ -2 22-1 2 198200-48510-1 CASE, VALVE 1 1
= (A=F110563) (B=F114609)
[] 23 2 198121-77330  PLUG 11
24 2 24311-000140 O-RING, 1AP14.0 2 2
25 2  24315-000160 O-RING, 1BP16.0 1 1
26 2 24315-000180 O-RING, 1BP18.0 1 1
27 1 172112-77360 CONNECTOR,PF1/2PF1/2 1 1
28 1  24311-000180 O-RING, 1AP18.0 1 1
29 1 26106-080552 BOLT, M8X 55 PLATED 3 3
30 1 198265-48200 ADAPTER ASSY 1 1
31 2  24311-000180 O-RING, 1AP18.0 1 1

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

N Yes' Yes'



O0CNP4-M50301 HYDRAULIC CONTROL
Fig.63. HYDRAULIC CONTROL

OCNP4-M50301 Fig.63

(A)=EF312T (D)=
(B)=EF352T )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194990-22050 NUT, M8 1 1
2 1 194940-47210 PLATE 1 1
2-1 1 194940-47210-1 PLATE 1 1 S
(A=F110563) (B=F114609)
3 1 198280-47210 ARM, LEVER 1 1
3-1 1 198280-47210-1 ARM, LEVER 1 1 S
(A=F110563) (B=F114609)
3-2 1 198280-47710-1 ARM, P LEVER 1 1 N
(A=FZZ277) (B=F22772)
4 1 194940-47220 WASHER, 20 2 2
5 1 198280-47310 SHAFT, P LEVER 1 1
6 1  194555-47340 PLATE, A 4 4
6-1 1  194555-47340-1 PLATE,A 4 4 S
(A=F110563) (B=F114609)
7 1 198431-47340 PIN, CONTROL 1 1
8 1 194555-47350 PLATE, B 2 2
8-1 1 194555-47350-1 PLATE, B S
(A=F110563) (B=F114609)
9 1 198200-47411 LINK, CONTROL 1 1
10 1 198280-47430 PLATE 1 1
11 1 194170-47440 PLATE, FRICTION 1 1
12 1 198200-47460 ROD, CONTROL 1 1
13 1 198280-47500 SHAFT, FEEDBACK 1 1
14 1 198200-47510 ARM, FEEDBACK 1 1
14-1 1 198200-47510-1 ARM, FEEDBACK 1 1 S
(A=F110563) (B=F114609)
15 1 198280-47540 ROD, FEEDBACK 1 1
15-1 1 198200-47540 ROD, FEEDBACK 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
16 1 198283-47650 PIN, ADJUST 1 1
17 1 22117-100000 WASHER, 10 1 1
18 1 22137-080000 WASHER, 8 1 1
19 1 22272-000060 RING, E- 6 1 1
20 1 22272-000080 RING, E- 8 1 1
21 1 22351-060050 PIN, SPRING 6.0X50 1 1
22 1  22372-080000 PIN, SNAP 8 1 1
23 1 22522-030130 KEY, WOODRUFF 3X13 1 1
24 1  24311-000200 O-RING, 1AP20.0 2 2
25 1 26106-080162 BOLT, M8X 16 PLATED 2 2
26 1 26106-080502 BOLT, M8X 50 PLATED 2 2
27 1 26716-080002 NUT, M8 2 2
28 1 26716-080002 NUT, M8 2 2
29 1 198072-27880 BOOT, SHAFT 1 1
30 1 198200-47110 LEVER, POSITION 1 1
31 1 198200-47810 KNOB, BLACK 1 1
32 1 26106-080162 BOLT, M8X 16 PLATED 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HYDRAULIC CONTROL

OCNP4-M50301 Fig.64

1 A)=EF312T D)=
Fig.64. HYDRAULIC PIPING y-eratar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198010-41211 JOINT, M22 1 1
2 1 198208-48110 PIPE, PRESSURE 1 1
2-1 1 198208-48111 LINE ASSY,PRESSURE 1 1 N
(A=F22272) (B=Fz2272)
3 1 198220-48140 FLANGE, PIPE P 1 1
4 1 198208-48160 PIPE, PRESSURE 1 1
5 1 198072-48340 TUBE, PRESSURE 1 1
6 1 198330-48410 CLAMP 1 1
7 1 198200-48810 CLAMP, PIPE 2 2
8 1  198240-48850 CLAMP, ABSORBER 2 2
9 1 175022-49730 CRIP 31, HOSE 3 3
10 1 1E6680-66470 ELBOW, 3/8 1 1
11 1 198360-86840 COLLAR, 8.4X12X15 1 1
12 1 24311-000140 O-RING, 1AP14.0 1 1
13 1 24311-000200 O-RING, 1AP20.0 1 1
14 1  24311-000200 O-RING, 1AP20.0 1 1
15 1  24311-000200 O-RING, 1AP20.0 1 1
16 1 24311-000260 O-RING, 1AP26.0 1 1
17 1 26018-060252 BOLT, M6X 25 4 4
18 1 26106-060202 BOLT, M6X 20 PLATED 1 1
19 1 26106-060452 BOLT, M6X 45 PLATED 2 2
20 1 26106-080162 BOLT, M8X 16 PLATED 1 1
21 1 26106-080202 BOLT, M8X 20 PLATED 1 1
22 1 26106-080302 BOLT, M8X 30 PLATED 1 1
23 1 1A6660-24250 PLUG, BORE 32 1 1
23-1 1 27260-320000 PLUG, 32 1 1 R
(A=FXXXXX) (B=FXXXXX)
24 1 198119-48310 FILTER 1 1
25 1 198200-48350 COVER, FILTER 1 1
26 1  24311-000340 O-RING, 1AP34.0 1 1
27 1 26106-080252 BOLT, M8X 25 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 ELECTRICAL PARTS
Fig.65. WIRE HARNESS

22

RELAY
(SOLENOID)
RELAY
{SOLENCID)
RELAY
(SOLENO1D)

SOLENOID
(FUEL cuT) 20 _%050 v
AIR |
T HEATER © ~

RELAY [}
~—— (SOLENO1D) L]

RELAY

(SOLENOID)

RELAY
(soLENo1D) L _

RELAY
(STARTER)
21
sensor 13

(WATER TEMP) ~
&
. ALTERNATOR

STARTER

SENSOR

FUSE BOX (CAB)

STARTING SW

=ﬁ FLASHER UNIT

B

3-1—

/ i

HORN

\/ HEAD LAMP

JOINT
CONNECTOR

—

JOINT
CONNECTOR

(FUEL GAUGE) _/

COMBINATION SW
COMBINATION METER

% SIDE LAMP SW

OCNP4-M50301 Fig.65

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 198200-51170 HARNESS, WIRE 1 1
2 1 29622-250001 BAND, RF250 1 1
3 1 198283-51150 HARNESS ASSY, WIRE F 1 1
3-1 1 198283-51151 HARNESS ASSY, WIRE F 1 1
(A=F110261) (B=F110342)
4 2 198535-52110 FUSE, 5A 4 4
5 2 198535-52120  FUSE, 10A 4 4
6 2 198535-52130  FUSE, 15A 2 2
7 2 198200-52520  COVER, FUSE BOX 1 1
8 1 198280-51200 CABLE, STARTER 1 1
9 1 194170-51210 GROMMET 1 1
10 1 194242-51660  CLAMP, HARNESS 1 1
11 1 26106-060122 BOLT, M6X 12 PLATED 2 2
12 1 26106-080122 BOLT, M8X 12 PLATED 1 1
13 1 194990-22130  NUT, M6 1 1
14 1 194990-22140  NUT, M8 1 1
15 1 198282-51110 HARNESS, WIRE 1 1
15-1 1 198282-51111 HARNESS, WIRE 1 1
(A=F110261) (B=F110342)
15-2 1 198283-51110 HARNESS, WIRE 1 1
(A=FXXXXXX) (B=FXXXXXX)
16 1 198280-51410  CABLE, BATTERY 1 1
17 2 1A7000-52820 FUSE, SLOW BLOW 60A 3 3
18 1 194250-51420  CABLE, BATTERY EARTH 1 1
19 1 198220-51870  BAND, NYLON 200 2 2
20 1 124756-77040 COVER, TERMINAL 1 1
20-1 1 124550-77030 COVER, TERMINAL 1 1
(A=FXXXXXX) (B=FXXXXXX)
21 1 124756-77040 COVER, TERMINAL 1 1
22 1 26106-080122 BOLT, M8X 12 PLATED 1 1
23 1 26106-080162 BOLT, M8X 16 PLATED 1 1
24 1 198280-51540 BATTERY 1 1
24-1 1 198280-51900 BATTERY KIT, 80D26R 1 1
(A=F110773) (B=F116278)
24F 2 1A7550-91900 LABEL,CROSSED OUT PB 1 1
(A=F110773) (B=F116278)
25 1 26106-060122 BOLT, M6X 12 PLATED 1 1
(A=F110283) (B=F111552)
25-1 1 194990-22130  NUT, M6 1 1
(A=FXXXXXX) (B=FXXXXXX)
26 1 29622-250001 BAND, RF250 1 1
(A=F110283) (B=F111552)
27 1 198220-51870  BAND, NYLON 200 1 1
(A=F110262) (B=F111053)
28 1 29622-140001 BAND, RF140 1 1

(A=F110230) (B=F110296)

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CNP4-M50301 ELECTRICAL PARTS OCNP4-M50301  Fig.66

1 A)=EF312T D)=
Fig.66. WIRE HARNESS EB;:EFSSZT EE;:
©)= (F=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
EARTH 1 1 19828251130  HARNESS, WIRE 1 1
REVERSE (N) 11 1 198282-51131  HARNESS, WIRE 11 R
(A=F110261) (B=F110342)
1-2 1 19828351130 HARNESS, WIRE 1 1 s
@ 3 1-2 (A=FXXXXXX) (B=FXXXXXX)
7 2 1 198282-51230  HARNESS, WIRE 11 z
prgw(n) (A=F110231) (B=F110297)
3 1 194440-51620  CLAMP 11
4 1 26106-080122  BOLT, M8X 12 PLATED 11
PTO ) 5 1 26106-080122  BOLT, M8X 12 PLATED 11
- @ 2 6 1 1E6102-83230  CLAMP, CABLE 3 3
@ brobe 7 1 26106-080122  BOLT, M8X 12 PLATED 3 3
LICENSE 8 1 19828351180  HARNESS, WIRE 2 2
@ RELAY BRAKE TRAILER  LAWP 8-1 1 19828351181  HARNESS, WIRE 2 2 S
(BRAKE LAMP) EII (A=F110231) (B=F110297)
@ 10 1 198133-51350 GROMMET, 38A 2 2
11 1  194180-51640  CLAMP, HARNESS 2 2
1 12 1 198146-86160  WIRE, FLASHER EARTH 2 2
12-1 1 19812151190 HARNESS, WIRE 2 2 s
(A=F110321) (B=F112070)
122 1 19812151190  HARNESS, WIRE 2 2 z
(A=FXXXXXX) (B=FXXXXXX)
——— [T} REVERSE (V) 13 1 29622-250001  BAND, RF250 11
|::| 1-1
[
.
8-1
TAIL LAMP

TAIL LAMP

i %ﬁ’iw C -

(WORK LAMP) SPARE FLASHER LAMP

{WORK LAMP)

" 13

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ELECTRICAL PARTS OCNP4-M50301  Fig.67
; (A)=EF312T (D)=
Fig.67. SWITCH -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  198200-52140 SWITCH, COMBINATION 1 1
2 1 198280-52450 COVER, BOX 1 1
3 2 198280-52460 LABEL, 1 1
4 1 198200-57200  RELAY, FLASHER 1 1
4-1 1  1E6650-82400 RELAY 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
5 1 26106-060122 BOLT, M6X 12 PLATED 1 1
6 1 194940-52110 SWITCH, STARTING 1 1
7 2 198360-52320 NUT, RING 1 1
8 2 198360-52330 WASHER 1 1
9 2 198360-52160 KEY ASSY 1 1
10 1  1A7450-52210 SWITCH ASSY 1 1
11 2 1A7450-52230 BULB, WITH SOCKET 1 1
12 1 194464-52190 SWITCH, SAFETY START 1 1
12-1 1 198269-52190 SWITCH, SAFETY 1 1 S
(A=F110231) (B=F110297)
13 1 194464-52190  SWITCH, SAFETY START 1 1
13-1 1 198269-52190 SWITCH, SAFETY 1 1 S
(A=F110231) (B=F110297)
14 1 24311-000180  O-RING, 1AP18.0 2 2

/2

&

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 ELECTRICAL PARTS
Fig.68. LAMP & REFLECTOR

OCNP4-M50301 Fig.68

REAR ROPS TYPE

Remarks
(1)D=No0.9 : 13mm, No0.9-1 : 11mm.

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 198010-53400 LAMP ASSY, FLASHER 2 2
2 2 198010-53420 LAMP, FLASHER 2 2
3 3 194200-53400 BULB, 12V-20W 2 2
4 3 198010-53410 BODY ASSY 2 2
5 3 198511-53430 LENS 4 4
6 3 198511-53450 GASKET 2 2
7 2 22217-100000 WASHER, SPRING 10 2 2
8 2 26776-100002 NUT, LOCK M10 2 2
9 1 198283-53500  STAY, TAIL LAMP 2 2
9-1 1 198283-53501 STAY, TAIL LAMP 2 2
(A=F110321) (B=F112070)
10 1 198172-53600 LAMP ASSY, STOP 2 2
10-1 1  198283-53600 LAMP ASSY, STOP 2 2
(A=F110231) (B=F110297)
10-2 1 198283-53810 LAMP, POSITION 2 2
(A=F110321) (B=F112070)
10A 2 1A7450-53820 BULB, 12Vv/10W 2 2
(A=F110321) (B=F112070)
11 2 194242-53610 BODY, LAMP 2 2
(A=F110321) (B=F112070)
12 2 194242-53620 BULB, 12V21W/5W 2 2
(A=F110321) (B=F112070)
13 2 194242-53630 LENS, RED 2 2
(A=F110321) (B=F112070)
14 2 194242-53640 LENS, CLEAR 2 2
(A=F110321) (B=F112070)
15 2 194242-55430  SCREW 8 8
(A=F110321) (B=F112070)
16 2 194242-55440  WASHER, 12 2 2
(A=F110321) (B=F112070)
17 2 26776-120002 NUT, LOCK M12 2 2
(A=F110321) (B=F112070)
18 1 26013-120352 BOLT, M12X 35 2 2
19 1 194990-22130 NUT, M6 2 2
20 1 198200-53401 STAY, REFLECTOR 2 2
21 1  194740-76200 REFLECTOR ASSY 2 2
21-1 1 1A6481-62650 REFLECTOR 2 2
(A=FXXXXXX) (B=FXXXXXX)
22 2 194990-22120 NUT, M5 2 2
(A=FXXXXXX) (B=FXXXXXX)
23 1  198093-85650 BOLT, M6X16 4 4
24 1 26776-100002 NUT, LOCK M10 2 2
(A=F110321) (B=F112070)
25 1 194990-22120 NUT, M5 2 2
(A=FXXXXXX) (B=FXXXXXX)
26 1 198121-51190 HARNESS, WIRE 2 2
(A=FXXXXXX) (B=FXXXXXX)
27 1 198121-51190 HARNESS, WIRE 2 2
28 1 194180-51640 CLAMP, HARNESS 2 2

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



OCNP4-M50301 ELECTRICAL PARTS
Fig.69. METER

OCNP4-M50301 Fig.69

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198280-56011 METER ASSY 1 1
1-1 1 198280-56012 METER ASSY 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
1-2 1 198280-56013 METER ASSY 1 1 R
(A=FXXXXXX) (B=FXXXXXX)
5 2  1C6920-36260 LAMP ASSY, SOCKET 1 1
6 2 198200-56050 BULB, 14V-1.7W 10 10
7 2 198448-56150 BULB, 14V-1.4W 5 5
8 2 198200-56060 GLASS 1 1
11 1  194940-61790 SCREW, TAPPING M5X16 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ELECTRICAL PARTS OCNP4-M50301  Fig.70

; A)=EF312T D)=
Fig.70. HORN EB;:EFMT EE;:
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C7100-08150 HORN ASSY 1 1
2 1 26106-060082 BOLT, M6X 8 PLATED 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS
Fig.71. HOOD

OCNP4-M50301 Fig.71

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198200-04251 GASKET, SUMP 1 1
1-1 1 1A8070-04250 GASKET, SUMP UPPER 1 1 R
(A=F110467) (B=F114127)
2 1 174501-07060 COLLAR, 10X15X6 4 4
3 1 194990-22130 NUT, M6 2 2
3-1 1  194990-22130 NUT, M6 1 1 K
(A=F110295) (B=F111785)
4 1 194990-22130 NUT, M6 5 5
5 1  194990-22130 NUT, M6 2 2
6 1  194990-22140 NUT, M8 1 1
7 1  194990-22140 NUT, M8 2 2
8 1 198200-53100 LAMP ASSY, HEAD 1 1
9 2 198425-53110 BULB, 12V25/25W 2 2
10 2 198200-53120 WIRE, HEAD LAMP 1 1
11 2 198200-53130 BULB 2 2
12 2 1A7260-53220 CAP 1 1
13 1 198200-53210 SEAL, HEAD LAMP 1 1
14 1 198200-53220 SEAL, HEAD LAMP 1 1
15 1 198200-53230 SEAL, HEAD LAMP 2 2
16 1  194197-56350 GROMMET 1 1
17 1 198461-60590 BOLT, M6X20 3 3
17-1 1 198461-60590 BOLT, M6X20 2 2 K
(A=F110295) (B=F111785)
18 1 198461-60590 BOLT, M6X20 2 2
19 1 1A7260-60890 URETHANE, BONNET UL 1 1
20 1 198200-60910 SPRING 1 1
21 1 198283-61150 HOOD 1 1
21-1 1 198283-61151 BONNET, LOWER L 1 1 R
(A=F110368) (B=F112300)
22 1 198283-61160 HOOD 1 1
22-1 1 198283-61161 BONNET, LOWER R 1 1 R
(A=F110368) (B=F112300)
23 1 198280-61210 STAY ASSY, BONNET 1 1
24 1 198280-61260 BONNET ASSY, UPPER M 1 1
25 1 198200-61300 GUIDE, BONNET 1 1
26 1 198200-61340 NET ASSY, BONNET 1 1
27 1 198200-61410 URETHANE, BONNET U 1 1
28 1 198200-61420 URETHANE, BONNET LL 1 1
29 1 198200-61430 URETHANE, BONNET LR 1 1
30 1 194420-61640 SCREW, TAPPING M5X16 4 4
31 1 198133-61950 WEATHER-STRIP, 950 1 1
32 1 198421-65030 MARK 50,YANMAR 1 1
32-1 1 198208-65250 LABEL,YANMAR 50 1 1 S
(A=F110291) (B=F111712)
33 1  194555-65130 CUSHION 2 2
34 1 194940-65590 MARK,TOP 1 1
35 1 198071-65610 NUT, SPEED M5 2 2
36 1 198093-82510 BOLT, M8X25 1 1
37 1 22137-060000 WASHER, 6 4 4
38 1 22137-080000 WASHER, 8 2 2
39 1  22372-100000 PIN, SNAP 10 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS
Fig.71. HOOD

OCNP4-M50301 Fig.71

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
40 1 22487-100550 PIN 10X 55 1 1
41 1 26021-050122 SCREW, M5X12 2 2
42 1 26106-060082 BOLT, M6X 8 PLATED 2 2
43 1 26106-060122 BOLT, M6X 12 PLATED 4 4
44 1 26106-060122 BOLT, M6X 12 PLATED 2 2
45 1  194990-22140 NUT, M8 2 2
46 1 194990-22140 NUT, M8 2 2
47 1 198200-61250 LOCK ASSY, HOOD 1 1
47-1 1 198200-61251 LOCK ASSY, BONNET 1 1 N
(A=F110324) (B=F112080)
48 1 198200-61320 GASKET, BONNET LOCK 1 1
49 1 198200-61490 GROMMET, 8 1 1
50 1 198280-61500 SUPPORT, BATTERY 1 1
50-1 1 198200-61501 SUPPORT, BATTERY 1 1 R
(A=F110139) (B=F110101)
51 1 198200-61530 ROD, BATTERY CLAMP
51-1 1 198220-51570 ROD, BATTERY N
(A=FXXXXX) (B=FXXXXX)
52 1 198200-61580 CLAMP, BATTERY 1 1
53 1 198230-61960 SPRING 1 1
54 1 26106-100302 BOLT, M10X 30 PLATED 2 2
55 1 26716-080002 NUT, M8 2 2
56 1 198200-61400 STAND ASSY 1 1
57 1 198200-61550 STOPPER, STAND 3 3
58 1 22137-080000 WASHER, 8 1 1
58-1 1 22190-080000 WASHER, SEAL 8 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
59 1 22190-080000 WASHER, SEAL 8 2 2
60 1 22372-080000 PIN, SNAP 8 2 2
61 1  22487-080300 PIN, H 8X 30 1 1
62 1 198200-65010 MARK, BRAN 63-R400 1 1
(A=F110291) (B=F111712)
63 1 198208-65260 SEAT, PROTECTOR 1 1
(A=FXXXXXX) (B=FXXXXXX)
64 1 198283-60100 URETHANE, BONNET LL 1 1
(A=F110567) (B=F114825)
65 1 1C6280-61100 BAND 70 1 1
(A=F110295) (B=F111785)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.72

; A)=EF312T D)=
Fig.72. SIDE COVER -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198200-01570 STAY ASSY, COVER L 1 1
2 1 198200-01580 STAY ASSY, COVER R 1 1
3 1 198200-01600 STAY ASSY, REAR 1 1
4 1 194990-22130 NUT, M6 2 2
5 1 198200-60990 PIPE, GUARD 2 2
6 1 198280-61000-1 COVER ASSY, SIDE L M 1 1
7 1 198280-61010-1 COVERASSY, SIDER M 1 1
8 1 22351-080050 PIN, SPRING 8.0X50 2 2
9 1 26106-060162 BOLT, M6X 16 PLATED 2 2
10 1 26106-080122 BOLT, M8X 12 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.73

; A)=EF312T D)=
Fig.73. DASHBOARD -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198072-60590 BOLT, M6X20 3 3
2 1 198200-61600 COVER, DASHBOARD 1 1
3 1 198200-61620 TRIM, 920 1 1
3-1 1 1A8115-61620 WEATHER-STRIP, 920 1 1 N
(A=F110773) (B=F116278)
4 1 198071-61890 NUT, SPEED M6 3 3
4-1 1 198071-61890 NUT, SPEED M6 2 2 K
(A=F110773) (B=F116278)
5 1 198200-63620 CAP, BOLT 6 1 1
6 1 198461-60590 BOLT, M6X20 5 5
7 1 198200-61670 COVER, COLUMN R 1 1
7-1 1 198200-61680 COVER ASSY, COLUMN R 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
8 1 198071-61890 NUT, SPEED M6 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS
Fig.74. CURRENT PLATE

OCNP4-M50301 Fig.74

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198280-61910 PLATE, CURRENT 1 1
1-1 1 198280-61911 PLATE, CURRENT 1 1 N
(A=F110467) (B=F114089)
1-2 1 198280-61912 PLATE, CURRENT 1 1 N
(A=F110467) (B=F114125)
1-3 1 198283-61910 PLATE, CURRENT 1 1 N
(A=F110563) (B=F114609)
2 1 198208-61930 BRACKET 1 1
3 1 26106-060126 BOLT, M6X 12 PLATED 1 1
3-1 1  198093-85650 BOLT, M6X16 1 1 N
(A=F110467) (B=F114137)
4 1 26106-080102 BOLT, M8X 10 PLATED 1 1 W
(A=F110467) (B=F114137)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.75

; A)=EF312T D)=
Fig.75. FENDER -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194990-22140 NUT, M8 12 12
2 1 194990-22150 NUT, M10 2 2
3 1 198206-62101 FENDER ASSYL L 1 1
4 1 198206-62111 FENDER ASSY 1 1
4-1 1 198206-62112 FENDER ASSYL R 1 1 N
(A=F110467) (B=F114137)
4-2 1 1A8090-62110 FENDER ASSYL R 1 1 R
(A=F110467) (B=F114089)
5 1 26106-080162 BOLT, M8X 16 PLATED 2 2
6 1 26106-100652 BOLT, M10X 65 PLATED 2 2
7 1 194990-22140 NUT, M8 8 8
8 1 198280-62180 COVER, FENDER LOWER 2 2
8-1 1 198280-62181 COVER, FENDER LOWER 2 2 S
(A=F110467) (B=F114089)
9 1 198121-63560 PIPE, BREATHER 320 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.76

; A)=EF312T D)=
Fig.76. LEVER GUIDE -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198121-47110 STOPPER, LEVER 1 1
1-1 1 198121-47111 STOPPER, LEVER 1 1 N
(A=FZ2272) (B=Fz2272)
2 1 194130-47851 BOLT, M6X15 1 1
3 1 198461-60590 BOLT, M6X20 8 8
4 1 198220-61371 SPRING, LOCK 1 1 Z
(A=F110231) (B=F110297)
5 1 198200-63500 GUIDE, LEVER L 1 1
6 1 198121-63510 STOPPER 1 1 V4
(A=F110231) (B=F110297)
7 1 198283-62580 GUIDE ASSY, LEVER RM 1 1
7-1 1 198283-62590 GUIDE ASSY, LEVER RM 1 1 N
(A=Fz2272) (B=Fz2272)
8 1 198200-63620 CAP, BOLT 6 2 2
9 1 198200-63640 COVER, GRIP 2 2
10 1 198200-63660 HOLDER, CUP 1 1
11 1 22137-060000 WASHER, 6 3 3 z
(A=F110231) (B=F110297)
12 1 22417-200200 PIN, COTTER 2.0X20 1 1
13 1 22417-200200 PIN, COTTER 2.0X20 1 1 A
(A=F110231) (B=F110297)
14 1 22857-600160 SCREW, 6X16 6 6
15 1 26106-060552 BOLT, M6X 55 PLATED 2 2
16 1 198200-63670 COVER, LEVER GUIDE 1 1
16-1 1 198200-63671 COVER, LEVER GUIDE 1 1 N

(A=F110467) (B=F114280)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.77

(D)
(E)
(F)

OCNP4-M50301 FITTINGS

EF312T
EF352T

(AY
(8)
(©)

Fig.77. FLOOR COVER

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

(A)

198200-62310 COVER, DUST REAR
FXXXXXX)

1
EXXXXXX)

(8=

198200-62320

(A=

MAT, FLOOR L

1
1
1
1

1
FXXXXXX)

MAT, FLOOR R

198200-62330

COVER, FLOOR
CAP, HOLE

198200-62350

10

10

194697-62560

CAP, HOLE 8

1E6760-74150

FXXXXXX)

®
85650

(A=

198093- BOLT, M6X16

1

(B=FXXXXXX)

26106-060122

EXXXXXX)
1

(A=

LT, M6X 12 PLATED

BO

=2

X,
A\

R

/\

Yes'

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS
Fig.78. FLOOR

OCNP4-M50301 Fig.78

LABEL MODEL
(NOT SOLD PARTS)

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194990-22150  NUT, M10 1 1
2 1 198200-62300 GUARD, DUST 2 2 z
(A=FXXXXXX) (B=FXXXXXX)
3 1 198283-62490 FLOORASSY, M 1 1
4 1 198093-84810 SEAL, FENDER 3 3
5 1 197810-84840 RIVET, NYLON 8 8 Z
(A=FXXXXXX) (B=FXXXXXX)
6 1 198200-62560  STEP, SUB 1 1
7 1 26106-080162 BOLT, M8X 16 PLATED 4 4
8 1 198071-62900  STOPPER, MOUNT 4 4
9 1 198200-62910 STOPPER, U 4 4
10 1 198200-62970  MOUNT, UPPER 4 4
11 1 198200-62990  MOUNT, LOWER 4 4
12 1 22217-140000 WASHER, SPRING 14 4 4
13 1  26116-140752 BOLT, M14X 75 PLATED 2 2
14 1 26716-140002 NUT, M14 4 4
15 1  194274-13580 WASHER, SPRING 12 10 10
16 1 198200-62631 MOUNT ASSY 1 1
16-1 1 198200-62632 MOUNT ASSY, REAR L 1 1 N
(A=F110467) (B=F114147)
17 1 198200-62641 MOUNT ASSY 1 1
17-1 1 198200-62642 MOUNT ASSY, REAR R 1 1 N
(A=F110467) (B=F114147)
18 1 198200-62850  MOUNT ASSY, FRONT L 1 1
19 1 198200-62860  MOUNT ASSY, FRONT R 1 1
20 1 26013-120402 BOLT, M12X 40 8 8
21 1  26116-120402 BOLT, M12X 40 PLATED 10 10
21-1 1 26116-120402 BOLT, M12X 40 PLATED 2 2 K
(A=F110108) (B=F110107)
22 1 1C6053-26020 CAP, RUBBER 8X3 3 3 W
(A=F110467) (B=F114147)
23 1 1C6053-26020 CAP, RUBBER 8X3 2 2
(A=F110467) (B=F114147)
24 1 1E6760-74150 CAP, HOLE 8 2 2
(A=FXXXXXX) (B=FXXXXXX)
25 1 198283-62760  PLATE, MOUNT 2 2
(A=F110108) (B=F110107)
26 1 26116-120502 BOLT, M12X 50 PLATED 8 8

(A=F110108) (B=F110107)

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

N Yes' Yes'



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.79

; A)=EF312T D)=
Fig.79. DRIVER SEAT -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C6140-12060 SPACER, 9X36X3.2 2 2
1-1 1 1C6140-47210-1 WASHER, 9X32X3.2 2 2 N
(A=FXXXXX) (B=FXXXXX)
2 1 194990-22140 NUT, M8 4 4
3 1 194990-22140 NUT, M8 4 4
4 1  194990-22140 NUT, M8 2 2
5 1 198284-62920 COVER, DUST B 1 1
5-1 1 198284-62910 COVER ASSY, DUSTB M 1 1 N
(A=F110467) (B=F114120)
6 1 198200-63110 SEAT ASSY 1 1
7 1 198360-63150 RAIL, L 1 1
8 1 198360-63160 RAIL, R 1 1
9 1 1A7000-63210 BRACKET, SEAT 1 1
10 1  194151-63222 PIN, HINGE 1 1
11 1 198176-63260 SPRING, CUSHION 2 2
12 1 198284-63270 STOPPER, SEAT 2 2
13 1 22372-080000 PIN, SNAP 8 2 2
14 1 26106-080122 BOLT, M8X 12 PLATED 6 6
15 1 26106-080202 BOLT, M8X 20 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS

Fig.80. LABEL

[/ ////

8

12 (14)

1

gJa:

9 10
EBE

| mmmnm EregE

13 (15)

ErETET wens

A

waANMARIRS

o2 ]

Toa]]

17

12-1 (14-1)

EESIDTme

13-1 (15-1)

EPESTE Ty TR

LABEL MODEL
(NOT SOLD PARTS)

,
W

LABEL MODEL

O0CNP4-M50301 Fig.80
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  194240-65441 LABEL, DIFF. LOCK 1 1
2 1 198036-65470 LABEL, BRAKE LOCK 1 1
3 1 1A6640-65510 LABEL,KEY SWITCH 1 1
3-1 1 198283-65510 LABEL,KEY SWITCH 1 1 N
(A=F110563) (B=F114609)
4 1 198280-65510 LABEL, POSITION 1 1
5 1 1A6640-65530 LABEL,THROTTLE 1 1
6 1 198282-65650 LABEL, MAIN SHIFT 1 1
7 1 198282-65671 LABEL, RANGE-PTO 1 1
8 1 198221-65740 LABEL, MFWD 1 1
9 1 198280-65770 LABEL, 1 1
10 1 198280-65790 LABEL, 1 1
11 1 198208-65890 LABEL, ROOF 1 1
12 1 198282-65160 LABEL, NAME 1
12-1 1 198282-65180 LABEL, NAME 1 S
(A=F110563)
13 1 198282-65170 LABEL, NAME 1
13-1 1 198282-65190 LABEL, NAME 1 S
(A=F110563)
14 1 198283-65110 LABEL, NAME 1
14-1 1 198283-65180 LABEL, NAME 1 S
(B=F114609)
15 1 198283-65120 LABEL, NAME 1
15-1 1 198283-65190 LABEL, NAME 1 S
(B=F114609)
16 1 198283-65780 LABEL, FUSE 1 1
17 1 198200-65850 LABEL,SIDE LAMP 1 1 W
(A=F110101) (B=F110101)
17-1 1 198283-65850 LABEL,SIDE LAMP 1 1 N
(A=F110563) (B=F114609)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 FITTINGS
Fig.81. LABEL(SAFETY)

OCNP4-M50301 Fig.81

TOCK SAFETY LEVER
1)

WOER TRANSPORY SPEEQ

LG L€
SEAIE A NTERE € T
LETA B S06ED O SICORERZ
ot

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 198163-65350 DANGER,ROTAT.SHAFT 1 1
2 1 198163-65930 CAUTION,MUFFLER 2 2
3 1 198163-65940 CAUTION,SAFETY COVER 2 2
4 1 1A6150-91251 LABEL,RAKE CAUTION 1 1
4-1 1 198283-65250 LABEL,RAKE CAUTION 1 1
(A=F110563) (B=F114609)
5 1 1A6150-93151 LABEL,COVER 1 1
6 1 198122-65730  LABEL, CAUTION 101
(A=F110101) (B=F110101)
6-1 1 198283-65310 LABEL, CAUTION 1 1
(A=F110563) (B=F114609)
7 1 1A6750-65490 CAUTION,ENGINE STOP 1 1
(A=FXXXXXX) (B=FXXXXXX)
7-1 1 1A6750-65490 CAUTION,ENGINE STOP 1 1
(A=F110563) (B=F114609)
8 1 198163-65780 LABEL,BRAKE COUPLING 1 1
(A=F110101) (B=F110101)
8-1 1 198283-65360 LABEL,BREAKE PEDAL 1 1
(A=F110563) (B=F114609)
9 1 1A7680-65350 LABEL,WARNING,ROPS 1 1
(A=FZZ277) (B=F22772)
10 1 1A7680-65910 LABEL,ROPS WARNING 1 1
(A=F22272) (B=Fz2272)

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 FITTINGS OCNP4-M50301  Fig.96

; A)=EF312T D)=
Fig.96. SEAT BELT EB;:EFMT EE;:
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194180-63150 BELT ASSY, SEAT 1 1
2 1 26106-100202 BOLT, M10X 20 PLATED 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 HITCH OCNP4-M50301  Fig.82
. (A)=EF312T (D)=
Fig.82. TOP LINK (-erair o

€)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1  195080-15060 PIN, HITCH 1 1
2 1 198220-71100-1 LINKKIT, TOP 1 1
3 2 194275-71500 TURNBUCKLE 1 1
4 2 194145-71600 LINK ASSY, TOP R 1 1
EF312T SERIAL NO. TO 110305 5 2 194145-71700  LINKASSY, TOP L 11
EF352T SERIAL NO. TO 111879 6 2 198092-71750  NUT ASSY, M24 11
7 2 22217-060000 WASHER, SPRING 6 2 2
8 2  22351-040024 PIN, SPRING 4.0X24 2 2
9 2  26557-060062 SCREW, M6X 6 2 2
10 1 194150-71230 PIN, LINK 1 1
11 1 794130-71410 PIN ASSY, BALL 2 2
Remarks
* This figure is for model EF312T Serial No. to 110305, Model EF352T Serial No. To 111879.
Refer Fig.89 for model EF312T Serial No. from 110306, Model EF352T Serial No. from 111880. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 HITCH OCNP4-M50301 Fig.83
Fig.83. LIFT LINK(RIGHT) Bcrasar o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 794130-71410 PIN ASSY, BALL 1 1
2 1 198200-72101 LINK KIT, LIFT R 1 1
3 2 198200-72210 TURNBUCKLE 1 1
EF312T SERIAL NO. TO 110305 4 2 198200-72250 BOLT ASSY, EYE 1 1
EF352T SERIAL NO. TO 111879 5 2 198200-72451 YOKE, LIFT LINK 1 1
6 2 26777-180002 NUT, LOCK M18 1 1
7 1  194150-72460 PIN, YOKE 1 1
8 1 198071-74970 COLLAR, BALL SOCKET 1 1
9 1 22372-160000 PIN, SNAP 16 1 1
Remarks
* This figure is for model EF312T Serial No. to 110305, Model EF352T Serial No. To 111879.
Refer Fig.89 for model EF312T Serial No. from 110306, Model EF352T Serial No. from 111880. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 HITCH OCNP4-M50301  Fig.84

; A)=EF312T D)=
Fig.84. LIFT LINK(LEFT) (y-erzizr o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1  794130-71410 PIN ASSY, BALL 1 1
EF312T SERIAL NO. TO 110305 2 1 19820072300  LINKASSY, LIFT L 101
EF352T SERIAL NO. TO 111879 3 1 194150-72460  PIN, YOKE 11
4 1 198071-74970 COLLAR, BALL SOCKET 1 1
5 1 22372-160000 PIN, SNAP 16 1 1
Remarks
* This figure is for model EF312T Serial No. to 110305, Model EF352T Serial No. To 111879.
Refer Fig.89 for model EF312T Serial No. from 110306, Model EF352T Serial No. from 111880. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




O0CNP4-M50301 HITCH

Fig.85. LOWER LINK & CHECK CHAIN

OCNP4-M50301 Fig.85

EF312T SERIAL NO. TO
EF352T SERIAL NO. TO

110305
111879

Remarks

* This figure is for model EF312T Serial No. to 110305, Model EF352T Serial No. To 111879.
Refer Fig.89 for model EF312T Serial No. from 110306, Model EF352T Serial No. from 111880.

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 794130-71410 PIN ASSY, BALL 2 2
2 1 198280-73100 LINK KIT, LOWER 2 2
3 2 198280-73500 LINK ASSY, LOWER 2 2
4 2 198280-74100 CHAIN ASSY, CHECK 2 2
5 3 198280-74550 HINGE, CHECK CHAIN 2 2
6 3 194080-74621 SHACKLE 2 2
7 3 194080-74631 PIN, SHACKLE SA10 2 2
8 3  198360-74670 TURNBUCKLE, CHAIN 2 2
8-1 3 1A8070-74670 TURNBUCKLE ASSY, 2 2 N
(A=FZZ277) (B=FzzZ272)
9 3 198121-74720 BOLT, EYE 2 2
10 3 198280-74800 BOLT ASSY, EYER 2 2
11 3 22360-200000 PIN, SNAP 20 2 2
12 3 22417-320320 PIN, COTTER 3.2X32 2 2
13 2 22217-140000 WASHER, SPRING 14 2 2
14 2 26716-140002 NUT, M14 2 2
15 1 198200-73210 COLLAR, 31.8X98 2 2
16 1 794130-71410 PIN ASSY, BALL 2 2
17 1 198200-73150 PIN, LOWER LINK 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HITCH

Fig.89. THREE POINT LINK(ADD.ITEM)

EF312T SERIAL NO. FROM
EF352T SERIAL NO. FROM

110306
111

880

OCNP4-M50301 Fig.89

EF312T SERIAL NO. FROM 110405
EF352T SERIAL NO. FROM 112410

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198254-71100 LINK KIT, TOP 1 1
2 2 1A7335-71230  PIN, LINK 1 1
3 2 1A7335-71240  PIN, HITCH 1 1
4 2 1A7335-71250 CAP 4 4
5 2 1A7335-71410 PIN ASSY, BALL 2 2
6 2 198254-71500 TURNBUCKLE ASSY 1 1
7 2 198254-71600  LINKASSY, TOPR 1 1
8 2 198254-71700  LINKASSY, TOP L 1 1
9 2 1A7335-71750  NUT, LOCK M24 1 1
10 2 22351-050025 PIN, SPRING 5.0X25 2 2
10-1 2 1A7335-71760  PIN, SPRING 5.0X25 2 2 R
(A=FXXXXXX) (B=FXXXXXX)
11 1 1A7335-71410 PINASSY, BALL 6 6
12 1 198283-72100  LINKKIT, LIFTR 1 1
12-1 1 198283-72101 LINK KIT, LIFT R 1 1 R
(A=FzZ2Z272) (B=Fz2722)
13 2 1A7335-71250 CAP 2 2
14 2 198283-72150  TURNBUCKLE ASSY 1 1
14-1 2 198283-72151 ADJ, TUBE ASSY 1 1 R
(A=FzZ2Z272) (B=Fz2722)
15 2 198283-72200  BOLT, EYE 1 1
15-1 2 198283-72201 EYEBOLT ASSY, 1 1 R
(A=FZZ2272) (B=Fz2722)
16 2 198283-72250  YOKE ASSY, LINKR 1 1
16-1 2 198283-72251  YORKASSY, LIFT LINK 1 1 R
(A=FZZ2272) (B=Fz2272)
17 2 198234-72550  PIN, 16X44 1 1
18 2 22137-160000  WASHER, 16 1 1
19 2 22351-050020  PIN, SPRING 5.0X20 1 1
20 2 22417-320320  PIN, COTTER 3.2X32 1 1
20-1 2 1A8275-72180 SNAP PIN 13-19 1 1 R
(A=FzZ27272) (B=Fzz722)
21 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
22 2 26757-200002 NUT, LOCK M20 1 1
23 1 198283-72300  LINKKIT, LIFT L 1 1
23-1 1 198283-72301 LINK KIT,LIFT L.H. 1 1 R
(A=FzZ27272) (B=Fzz722)
24 2 198283-72310  LINKASSY, LIFTL 1 1
24-1 2 198283-72311 LINK ASSY,LIFT L.H. 1 1 R
(A=FzZ27272) (B=Fzz722)
25 2 198234-72550  PIN, 16X44 1 1
26 2 22137-160000  WASHER, 16 1 1
27 2 22417-320320  PIN, COTTER 3.2X32 1 1
27-1 2 1A8275-72180  SNAP PIN 13-19 1 1 R
(A=FZ27272) (B=Fz27222)
28 1 1A7530-73120 PIN, HINGE 2 2
29 1 198283-73310 STRAP, LINK 1 1
30 2 1A7500-73320 STRAP 1 1
31 2 198283-73330 HOOK, S 2 2
32 1 198283-73500  LINKASSY, LOWER 2 2
33 1 198280-74100  CHAIN ASSY, CHECK 2 2

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 HITCH

Fig.89. THREE POINT LINK(ADD.ITEM)

OCNP4-M50301 Fig.89

EF312T SERIAL NO. FROM
EF352T SERIAL NO. FROM

(A)=EF312T (D)=
(B)=EF352T ()=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
34 2 198280-74550 HINGE, CHECK CHAIN 2 2
110306 35 2 194080-74621 SHACKLE 2 2
111880 36 2 194080-74631 PIN, SHACKLE SA10 2 2
37 2 198360-74670 TURNBUCKLE, CHAIN 2 2
37-1 2 1A8070-74670  TURNBUCKLE ASSY, 2 2 N
(A=FzzZz77) (B=Fzzz77)
38 2 198121-74720 BOLT, EYE 2 2
39 2 198280-74800 BOLT ASSY, EYER 2 2
40 2 22360-200000 PIN, SNAP 20 2 2
41 2 22417-320320 PIN, COTTER 3.2X32 2 2
42 1 22217-140000 WASHER, SPRING 14 2 2
43 1 26716-140002 NUT, M14 2 2
44 1 198200-73210 COLLAR, 31.8X98 2 2
45 1 198071-74970 COLLAR, BALL SOCKET 2 2
46 1 198283-74100 CHAIN KIT, CHECK 2 2
47 2 198283-74150 TURNBUCKLE, M16 2 2
48 2 198283-74200 CHAIN ASSY, CHECK F 2 2
49 2 198283-74250 HOOK ASSY, V 2 2
50 2 198283-74300 CHAIN ASSY, CHECK R 2 2
51 2 198283-74350 PIN, 11 2 2
52 2 198283-74370 RING 2 2
53 2 22217-160000 WASHER, SPRING 16 2 2
54 2 22417-400250 PIN, COTTER 4.0X25 2 2
55 2  26736-160002 NUT, M16 2 2
EF312T SERIAL NO. FROM 110405
EF352T SERIAL NO. FROM 112410
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.92

(D)
(E)
(F)

EF312T

(A=
(8)
(©)

EF352T

Qty

©

Description

Parts No.

Lev.

No.

(E) (A

(©)

(B)

G

HITCH ASSY, DRAWBAR

PIN, HITCH 22
RING, STOPPER
PIN, HITCH 16
BRACKET, HITCH
PIN, SNAP 20
BOLT, M12X 35
BOLT, M12X 65

194145-75240
194145-75250
194150-75740
198283-75750
198283-75860
22360-200000
26013-120352
26013-120652

1
1
1
1
1
1
1
1

6

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.

Fig.92. DRAWBAR HITCH(ADD.ITEM)

O0CNP4-M50301 HITCH

e
2 Ih.&ﬁﬂ%\

o




0CNP4-M50301 HITCH 0CNP4-M50301  Fig.97
. (A)=EF312T (D)=
Fig.97. REAR ROPS (eeeater o
€)= (F)=

Lev. Parts No. Description Qty |

(A B €©) ©O E ©

z
°

1 1 194740-00160 SPRING, 10 2 2
2 1 198283-85090 FRAME ASSY, UPPER M 1 1
3 1 198202-85250 HOLDER, L 1 1
4 1 198200-85320 PLATE, PRESSURE 2 2
5 1 198202-85350 HOLDER, R 1 1
6 1 198200-85400 BOLT, M16X80 2 2
7 1 198101-85541 SPRING 2 2
8 1 198200-85581 PIN, HOLD 2 2
9 1 22137-100000  WASHER, 10 2 2
10 1 22272-000120 RING, E-12 2 2
11 1 26013-120352 BOLT, M12X 35 6 6
12 1 26062-100251 BOLT, 10X 25 2 2
13 1 26356-160002 NUT, M16 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 ACCESSORIES OCNP4-M50301  Fig.86

; A)=EF312T D)=
Fig.86. ACCESSORY -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 41812-012020 OPERATION MANUAL 1 1
1-1 1 41812-012120 MANUAL, OPERATOR 1 1 S
(A=SEE NOTE) (B=SEE NOTE)
1-2 1 41812-012121 MANUAL, OPERATOR 1 1 S
(A=SEE NOTE) (B=SEE NOTE)
1-3 1 41812-012122 MANUAL, OPERATOR 1 1 S
(A=SEE NOTE) (B=SEE NOTE)
1-4 1 41812-012123 MANUAL, OPERATOR 1 1 S
(A=FZZ277) (B=F22772)

Remarks
(1)There is parts number mention. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 OPTIONAL
Fig.87. BRACKET(FRONT WEIGHT)

OCNP4-M50301 Fig.87

(A)=EF312T (D)=
(B)=EF352T (E)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  198200-10640 BRACKET KIT, WEIGHT 1 1
1-1 1  198280-10640 BRACKET KIT, WEIGHT 1 1 N
(A=FXXXXXX) (B=FXXXXXX)
2 2 198200-10650 BRACKET ASSY, WEIGHT 1 1
2-1 2 198280-10650 BRACKET ASSY, WEIGHT 1 1 S
(A=FXXXXXX) (B=FXXXXXX)
3 2 22137-120000 WASHER, 12 4 4 z
(A=FXXXXXX) (B=FXXXXXX)
4 2 22217-120000  WASHER, SPRING 12 4 4 z
(A=FXXXXXX) (B=FXXXXXX)
5 2 26116-120402 BOLT, M12X 40 PLATED 4 4
5-1 2 26013-120352 BOLT, M12X 35 4 4 S
(A=FXXXXXX) (B=FXXXXXX)
6 2 26716-120002 NUT, M12 4 4
7 2 198280-11210 PIN ASSY, LOCK 1 1
(A=FXXXXXX) (B=FXXXXXX)
8 2 22360-200000 PIN, SNAP 20 1 1
(A=FXXXXXX) (B=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



O0CNP4-M50301 OPTIONAL
Fig.88. REAR ROPS

OCNP4-M50301 Fig.88

(A)=EF312T (D)=
(B)=EF352T (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198283-85050 ROPS KIT, REAR 1 1
1-1 1 198283-85060 REAR ROPS KIT 1 1 N
(A=FZZ2277) (B=FzZ2272)
2 2 194740-00160 SPRING, 10 2 2
3 2 198200-85100 FRAME ASSY, UPPER 1 1
3-1 2 198283-85090 FRAME ASSY, UPPER M 1 1 N
(A=FZZ27Z) (B=FZzzZ272)
4 2 198202-85250 HOLDER, L 1 1
5 2 198200-85320 PLATE, PRESSURE 2 2
6 2 198202-85350 HOLDER, R 1 1
7 2 198101-85541 SPRING 2 2
8 2 198200-85581 PIN, HOLD 2 2
9 2 22137-100000 WASHER, 10 2 2
10 2 22272-000120 RING, E-12 2 2
11 2 26013-120352 BOLT, M12X 35 6 6
12 2 26062-100251 BOLT, 10X 25 2 2
13 2 26356-160002 NUT, M16 2 2
14 2 198200-85400 BOLT, M16X80 2 2
15 2 194180-63150 BELT ASSY, SEAT 1 1
(A=FZZ2777) (B=FzZz772)
16 2 1A7680-65350 LABEL,WARNING,ROPS 1 1
(A=FZZ2Z272) (B=FzzZ272)
17 2 26106-100202 BOLT, M10X 20 PLATED 2 2 W
(A=FZz777) (B=Fzz777)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.93

O0CNP4-M50301 OPTIONAL
Fig.93. EXTEND EXHAUST(ADD.ITEM) oy-eruar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
2 1 198283-03350 PIPE, EXTENSION 1 1
3 1 194990-22140 NUT, M8 1 1
4 1 26106-080202 BOLT, M8X 20 PLATED 1 1

1eS z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP4-M50301 OPTIONAL

OCNP4-M50301 Fig.94

Fig.94. FUEL HOSE(ADD.ITEM) -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
1 A B () O (E) R
| 1 1 198280-04250 HOSE KIT, FUEL 1 1
2 2 198280-04260 HOSE, FUEL 2 2
3 2 198280-04270 HOSE, AIR VENT 1 1
4 2 198280-04280 HOSE, FUEL 1 1
5 2 198280-04290 HOSE, FUEL 1 1
6 2 198280-04300 HOSE, FUEL 1 1
7 2 198280-04310 HOSE, FUEL 1 1
8 2 198280-04320 HOSE, FUEL 1 1
9 2 129268-59551 PIPE ASSY, RETURN 1 1
10 3 129237-59120 PROTECTOR,HOSE 1 1
11 3 124060-77680 CLIP, HOSE 10 2 2
12 2  119593-59581 CAP 1 1
13 2 129486-59581 HOSE, FUEL 2 2
14 3 129486-59521 PIPE, FUEL RETURN 2 2
15 3 124060-77680 CLIP, HOSE 10 4 4
16 2 124060-77680 CLIP, HOSE 10 1 1
17 2 24316-000070 O-RING, 4DP7.0 1 1
18 2  24316-000160 O-RING, 4DP16.0 1 1
19 2 24326-000650 O-RING, 4DG65.0 1 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 OPTIONAL OCNP4-M50301  Fig.95

Fig.95. KARTE(CENTER PLATE) -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 198283-24330 PLATE KIT, CENTER 1 1
2 2 198282-24301 PLATE ASSY, CENTER 1 1
3 3 198200-24311 PLATE, CENTER 1 1
4 3 198282-24330 PLUG, BORE 19 1 1
5 2 26106-080502 BOLT, M8X 50 PLATED 3 3

Wy D .g \

SN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP4-M50301 OPTIONAL OCNP4-M50301  Fig.98

Fig.98. REAR HOUSING(REPAIR PARTS) -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty I R

© ® E ©

198200-32590 HOUSING KIT, AXLE
198200-32601 HOUSING ASSY, AXLE
198290-32750 SEAL, OIL TC253506

~
NN N N>
Nl
—
NN NN
—

BlW NP
NIW N B

198200-36422 HOLDER, BEARING

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP4-M50301 Fig.99

OCNP4-M50301 OPTIONAL
i (A)=EF312T (D)=
Fig.99. GEAR KIT(DRIVEN 20) (-eranr o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A8070-25460 GEAR KIT, DRIVEN 20 1 1
2 2 198200-25461 GEAR, DRIVEN 1 1
3 2 24161-253017 BEARING, 253017 1 1
1
Remarks ’ Yes . No . Yes . No . N . . A
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Refer to Fig.101 for this item by change.
Copyright (C) YANMAR CO., LTD. All RightsReserved.




OCNP4-M50301 Fig.100

OCNP4-M50301 OPTIONAL
1 A)=EF312T D)=
Fig.100. GEAR KIT(DRIVEN 21) y-eratar o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A8070-25470 GEAR KIT, DRIVEN 21 1 1
2 2 198200-25471 GEAR, DRIVEN21 1 1
3 2 24161-303520 BEARING, 303520 1 1
1
Remarks ’ Yes . No . Yes . No . N . . A
N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

* Refer to Fig.101 for this item by change.
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CNP4-M50301 OPTIONAL 0CNP4-M50301  Fig.101

Fig.101. GEAR KIT(REVERSER) -ersiar o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A8070-25410 GEAR KIT, REVERSER 1 1
2 2 198200-25411 SHAFT, REVERSER 1 1
3 2 198200-25431 GEAR, MAIN SHIFT 1 1
4 2 198200-25461 GEAR, DRIVEN 1 1
5 2 198200-25471 GEAR, DRIVEN21 1 1
6 2 24161-253017 BEARING, 253017 1 1
7 2  24161-303520 BEARING, 303520 1 1
8 2  24161-323717 BEARING, 323717 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
114270-59010

119593-59581
119629-59910
119650-77910
119650-77930
119802-55700
119802-55710
119802-55730
119808-12520
119808-12540
119852-55611
119852-55612
119866-12530
121450-44531
121470-44581
124060-77680

124450-44560
124550-77030
124756-77040

124766-59050

129004-55810
129051-12530
129052-13550
129052-77920
129055-44501
129055-55700
129100-55690
129150-49081
129150-49101
129237-59120
129242-55730
129242-55740
129242-55750
129242-55760
129242-55770
129259-12570
129263-44510
129268-59551
129418-12530
129461-59580
129486-59521

Fig. No.

(e]

ArRrPrRrOGCTOIOOCCOCOIOREFROMOS

©

65
65

(62N

©

©
OO rRrOGOOOORARLRRPOOCRRERWOO

©

>MOO®.

Parts No.

129486-59581
129612-12650
129938-55720
168371-01100
172010-07810
172112-77360
172510-74530
174501-07060
174845-27700
175022-49730

177432-03450
178070-10401

178073-01200

178073-04310
178076-02230
178076-12400
178076-26100
178076-26110
178076-26120
178076-26130
178076-26140
178076-26160
178076-26170
178076-26180
178076-26190
178076-38210
178076-40011

178076-40011-1

178076-40100

178076-40100-1

178076-40110
178076-40200
178076-40250
178076-40300
178076-40400
178076-40410
178076-40501
178076-40531
178076-40600
178076-40610
192167-24600
192180-26380
192180-32231
194080-74621

194080-74631

Fig. No.

94

62

Ref. No.

A-1
-1

Parts No.

194130-37750
194130-44480

194130-44480-1

194130-47851
194145-27450

194145-71600
194145-71700
194145-75240
194145-75250
194150-21910

194150-22480

194150-45320
194150-71230
194150-72460

194150-75740
194151-36670
194151-63222
194170-45220
194170-45230
194170-45310
194170-45321
194170-45350
194170-45360
194170-45420
194170-45430
194170-45520
194170-45530
194170-45550
194170-45710
194170-45720
194170-45730
194170-45740
194170-47440
194170-51210

194171-14810

194171-14820

194180-12470
194180-12471

194180-25550

Fig. No.

55
60
60
76

Ref. No.

= W
o~

CCWW~NOPRONEFEPEPNEFRPOANNNONO©

=
NFRPRARRPORMAOWONN

Parts No.
194180-51640

194180-61980
194180-63150

194181-11560
194197-56350
194200-53400
194201-11230
194240-65441
194242-51660
194242-53610
194242-53620
194242-53630
194242-53640
194242-55430
194242-55440
194250-47490

194250-51420
194274-13580

194275-45340
194275-71500
194279-14220

194300-22260
194300-31550
194300-31560
194300-31610
194300-31620
194300-33200
194310-46350
194310-46380
194312-27770
194312-27780

194312-46630
194321-14820

194321-14860

194327-45630
194327-45640
194327-45650

194330-62530
194370-26350
194420-33150

Fig. No.

59
66
68

-1

-1
-1




Parts No. Index

Parts No.

194420-61640
194421-13640
194440-32580
194440-51620

194440-51630
194447-13860
194464-01190
194464-52190

194515-25180
194515-31610
194515-31850
194521-41570

194525-31520
194555-26520
194555-42280
194555-47340

194555-47340-1

194555-47350

194555-47350-1

194555-65130
194555-77120
194556-13790
194556-42220
194630-43230
194640-25390
194640-26440

194640-46410
194640-46420
194641-11630
194680-22280
194680-22290
194680-25940
194680-27540
194697-62560
194740-00160

194740-76200
194765-46980
194800-22480
194800-25250
194820-27370
194850-32340
194850-42180
194850-42190
194850-42500

Fig. No.

71
11
52

Ref. No.

30
10
1
3
3
14

1
1
12
13
2

N W

=

[N

~ N
WOUIRPPNUUOORPMARWONNEPERARRANUUONRPPWOOOOOOWONWOOOWN N

=
ON R MO

Parts No.

194850-49290
194881-12650

194940-47210

194940-47210-1

194940-47220
194940-52110
194940-61790
194940-65590
194990-20170
194990-22050
194990-22120

194990-22130

194990-22140

194990-22150

195080-15060
197810-84840
198010-41211
198010-53400
198010-53410
198010-53420
198031-14710

Fig. No.

Ref. No.

NNONPARPRPORPEPNOPMWOWNN

Parts No.
198031-14710

198036-65470
198071-01160
198071-01390
198071-13760
198071-14650
198071-22310
198071-22311
198071-22320
198071-24350
198071-37510

198071-43320
198071-43330
198071-58810
198071-61890

198071-62900
198071-65610
198071-74970

198072-17550
198072-18320

198072-27650-1
198072-27650-2

198072-27880
198072-48340
198072-60590
198082-17880
198092-71720
198092-71750
198093-82510
198093-84810

198093-85650

198101-85541

198119-27150

Fig. No.

90

60
60

73

Ref. No.

N =
POUONRPRPRPUOWOONON

w
N

B w
RPOIOOOWRFRUIRAOUOIODADMNWN

[EnY

N

Parts No.

198119-27150
198119-27570

198119-27570-1

198119-48310
198121-25800
198121-25820
198121-25830
198121-25840
198121-25850
198121-25870
198121-28160
198121-28380
198121-47110
198121-47111
198121-51190

198121-63510
198121-63560
198121-74720

198121-77330
198122-65730
198127-12310
198127-14700
198127-14800
198128-34910

198128-34920

198133-15700
198133-15740
198133-15780
198133-22510

198133-22530

198133-51350
198133-61950
198146-86160
198149-25890
198163-65350
198163-65780
198163-65930
198163-65940
198165-48560
198172-11640

Fig. No.

46

Ref. No.

-1
-1
-2




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
198172-25630 33 2 198200-13810 15 19 198200-24410-1 27 2 -1 198200-27360
198172-25640 33 3 198200-13820 15 20 198200-24420 27 3 198200-27370
198172-41110 58 1 198200-13821 15 20 -1 198200-25120 29 1 198200-27380
198172-53600 68 10 198200-13830 15 21 198200-25150 30 1 198200-27400
198176-63260 79 11 198200-14110 16 2 198200-25210 29 2 198200-27460
198196-34140 52 3 198200-14120 16 3 198200-25410 30 4 198200-27530
198200-00610 1 7 198200-14130 16 4 198200-25411 30 4 -1 198200-27640
198200-01110 18 6 198200-14130-1 16 4 -1 101 2 198200-27641
198200-01150 2 1 198200-14210 16 5 198200-25420 30 5 198200-27730
198200-01170 18 1 198200-14670 12 6 198200-25430 30 6 198200-27730-1
198200-01210 2 6 198200-14910 12 7 198200-25431 30 6 -1 198200-27740
198200-01260 18 7 198200-15091 18 4 101 3 198200-27740-1
198200-01300 2 7 198200-15101 18 8 198200-25440 30 7 198200-27810
198200-01440 1 9 198200-15180 18 9 198200-25450 30 8 198200-27811
198200-01570 72 1 198200-15250 18 28 198200-25460 30 9 198200-27910
198200-01580 72 2 198200-17050 19 5 198200-25461 30 9 -1 198200-27911
198200-01600 72 3 198200-17070 19 7 99 2 198200-28051
198200-04020 4 1 198200-17120 19 12 101 4 198200-28061
198200-04030 4 2 198200-17140 19 13 198200-25470 30 10 198200-28080
198200-04040 4 3 198200-17150 19 14 198200-25471 30 10 -1 198200-28101
198200-04061 4 4 198200-17160 19 15 100 2 198200-28160
198200-04070 4 5 198200-17170 19 16 101 5 198200-28250
198200-04080 4 6 198200-17500 20 1 198200-25480 30 11 198200-28251
198200-04090 4 7 198200-17750 21 1 198200-25490 30 12 198200-28650
198200-04101 4 8 198200-17830 21 4 32 1 198200-28660
198200-04120 4 13 198200-17840 21 5 33 1 198200-31400
198200-04130 4 14 198200-17910 21 6 35 1 198200-31401
198200-04210 4 15 198200-17950 7 5 198200-25510 31 1 198200-31402
198200-04251 71 1 198200-18350 44 2 198200-25520 32 2 198200-31510
198200-04260 4 16 198200-21100 22 2 198200-25530 32 3 198200-31810
198200-04270 4 17 198200-21100-1 22 2-1 198200-25550 32 5 198200-31820
198200-06150 6 2 198200-21120 22 5 198200-25560 32 6 198200-32110
198200-10640 87 1 198200-21140 22 6 198200-25590 32 7 198200-32320
198200-10650 87 2 198200-22111 23 5 198200-25650 31 2 198200-32590
198200-11250 5 13 198200-22330 24 3 198200-25660 31 3 198200-32600
198200-11351 1 14 198200-22330-1 24 3-1 198200-25910 33 4 198200-32600-1
198200-13060 8 5 198200-22380 55 11 198200-25930 33 5 198200-32601
198200-13100 10 1 198200-22400 55 12 198200-27000 18 10
198200-13200 11 1 198200-22460 56 1 198200-27030 18 11 198200-32630
198200-13210 11 2 198200-22470 56 2 198200-27090 18 12 198200-32660
198200-13220 11 3 198200-22510 55 2 198200-27110 36 1 198200-32731
198200-13250 11 9 198200-22531 23 6 198200-27141 36 2 198200-32731-1
198200-13280 12 1 198200-22650 55 3 198200-27141-1 36 2 -1 198200-33111
198200-13320 8 10 198200-22690 55 5 198200-27170 36 4 198200-33150
198200-13350 8 12 198200-24120 25 3 198200-27180 36 5 198200-33211
198200-13520 13 2 198200-24170 25 7 198200-27240 18 13 198200-33250-1
198200-13611 14 1 198200-24190 25 9 198200-27250 18 14 198200-33410
198200-13611-1 14 1-1 198200-24311 95 3 198200-27310 38 2 198200-33420
198200-13780 15 4 198200-24320 27 1 198200-27340 38 3 198200-33511
198200-13791 15 5 198200-24410 27 2 198200-27340-1 38 3 -1 198200-34130

e

OO0OUITUINNWWNNREPENOOO OLA

e
WP N W

[EnY

[EnY

WANPFPOUIWRFRFROORRWNRPRPPPWOODOINFEFRFEEFENU OO

[EnY




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref.
198200-34130 91 11 198200-47510 63 14 198200-62320 77 2 198206-60760 1 29
198200-34190 53 14 198200-47510-1 63 14 -1 198200-62330 77 3 198206-60950 1 30

91 12 198200-47540 63 15 -1 198200-62350 77 4 198206-62101 75 3
198200-36310 54 3 198200-47810 63 31 198200-62560 78 6 198206-62111 75 4
198200-36341 54 4 198200-48140 61 76 198200-62631 78 16 198206-62112 75 4
198200-36350 54 5 198200-48350 64 25 198200-62632 78 16 -1 198208-01410 1 8
198200-36350-2 54 5-1 198200-48500 62 1 198200-62641 78 17 198208-01451 1 10
198200-36380 54 6 198200-48500-1 62 1-1 198200-62642 78 17 -1 198208-01480 1 12
198200-36390 54 2 -1 198200-48510 62 22 198200-62850 78 18 198208-01510 1 13
198200-36410 54 7 198200-48510-1 62 22 -1 198200-62860 78 19 198208-03111 3 1
198200-36421 54 8 198200-48810 64 7 198200-62910 78 9 198208-03112 3 1
198200-36422 54 8 -1 198200-51170 65 1 198200-62970 78 10 198208-06010 6 1

98 4 198200-52140 67 1 198200-62990 78 11 198208-11210 7 2
198200-37240 55 23 198200-52520 65 7 198200-63110 79 6 198208-11220 7 3
198200-37270 55 17 198200-53100 71 8 198200-63500 76 5 198208-11310 7 4
198200-37290 55 19 198200-53120 71 10 198200-63620 73 5 8 14
198200-37370 56 4 198200-53130 71 11 76 8 14
198200-37460 56 5 198200-53210 71 13 198200-63640 76 9 15
198200-37610 55 37 198200-53220 71 14 198200-63660 76 10 15
198200-37640 57 1 198200-53230 71 15 198200-63670 76 16 16
198200-37650 57 2 198200-53401 68 20 198200-63671 76 16 -1 198208-13510 13 1
198200-37660 55 41 198200-56050 69 6 198200-65010 71 62 198208-13530 13
198200-37700 56 6 198200-56060 69 8 198200-65850 80 17 198208-13720 15 2
198200-37710 56 8 198200-56600 4 10 198200-72101 83 2 198208-13721 15 2
198200-37740 56 10 198200-56630 4 11 198200-72210 83 3 198208-13721-1 15 2
198200-37840 56 11 198200-57200 67 4 198200-72250 83 4 198208-17210 14 2
198200-41110 58 7 198200-60910 71 20 198200-72300 84 2 198208-17210-1 14 2
198200-42101 59 1 198200-60990 72 5 198200-72451 83 5 198208-48110 64 2
198200-42101-1 59 1-1 198200-61250 71 47 198200-73150 85 17 198208-48111 64 2
198200-42130 59 2 198200-61251 71 47 -1 198200-73170 25 11 198208-48160 64 4
198200-42140 59 3 198200-61300 71 25 198200-73170-1 25 11 -1 198208-61930 74 2
198200-42150 59 4 198200-61320 71 48 198200-73210 85 15 198208-65250 71 32
198200-42150-1 59 4 -1 198200-61340 71 26 89 44 198208-65260 71 63
198200-42180 59 5 198200-61400 71 56 198200-85100 88 3 198208-65890 80 11
198200-42190 59 6 198200-61410 71 27 198200-85320 88 5 198210-34720 91 1
198200-42710 59 10 198200-61420 71 28 97 4 198210-34820 91 5
198200-43110 61 3 198200-61430 71 29 198200-85400 88 14 198212-25150 34 1
198200-43211 61 4 198200-61490 71 49 97 6 198220-12310 9 1
198200-43250 61 6 198200-61501 71 50 -1 198200-85581 88 8 198220-37900 55 43
198200-43310 60 1 198200-61530 71 51 97 8 56 12
198200-43410 60 4 198200-61550 71 57 198202-85250 88 4 198220-48140 64 3
198200-44110 60 5 198200-61580 71 52 97 3 198220-51570 71 51
198200-45102 61 7 198200-61600 73 2 198202-85350 88 6 198220-51870 65 19
198200-45102-1 61 7 -1 198200-61620 73 3 97 5 27
198200-45150 61 74 198200-61670 73 7 198206-14750 90 1 198220-52180 1 1
198200-45510 62 4 198200-61680 73 7 -1 198206-14850 90 5 198220-61371 76 4
198200-45510-1 62 4 -1 198200-61950 1 32 198206-21220 22 9 198220-71100-1 82 2
198200-47110 63 30 198200-61980 1 34 198206-21230 22 10 198221-28450 37 4
198200-47411 63 9 198200-62300 78 2 198206-34112 52 2 198221-65740 80 8
198200-47460 63 12 198200-62310 77 1 198206-60710 1 28 198230-61960 71 53




Parts No. Index

Parts No.
198234-72550

198240-12590

198240-18120
198240-18130
198240-48850
198245-51210

198253-01190
198254-71100
198254-71500
198254-71600
198254-71700

198255-24460-2
198255-24460-3

198265-48200
198269-52190

198273-28520
198273-28521

198280-01470
198280-04250
198280-04260
198280-04270
198280-04280
198280-04290
198280-04300
198280-04310
198280-04320
198280-04450
198280-05510
198280-06410
198280-06450
198280-10640
198280-10650
198280-11210
198280-11370
198280-13310
198280-14630
198280-17810
198280-17820
198280-24152

198280-24152-1

198280-24180

198280-24180-1

198280-27650
198280-27660

Fig. No.

89

Ref.

17
25
6

[EnY
N

O~NOF L 0NN O

[EnY

[EnY

N -
WFROORAPRWNAEANDENNENNNNONOODMWNRERFO®

No.

-1
-1

-1
-1
-2

-1
-1

-1
-2

Parts No.

198280-27710
198280-27711
198280-27770
198280-27771
198280-27790
198280-28000
198280-42250
198280-42810
198280-42810-1
198280-47210
198280-47210-1
198280-47310
198280-47430
198280-47500
198280-47540
198280-47710-1
198280-51200
198280-51410
198280-51540
198280-51900
198280-52450
198280-52460
198280-56011
198280-56012
198280-56013
198280-61000-1
198280-61010-1
198280-61210
198280-61260
198280-61500
198280-61910
198280-61911
198280-61912
198280-62180
198280-62181
198280-65510
198280-65770
198280-65790
198280-73100
198280-73500
198280-74100

198280-74550
198280-74800
198282-24010
198282-24010-1

198282-24110
198282-24111

Ref. No.

[
CWWRR~NOORMRNN

e
w o

AN N NN B =
PORWNORRPRPRPWNRROOWU

'_\
GQWHAWNOODMOW®OEREF

-1
-2

Parts No.

198282-24150
198282-24300

198282-24300-1

198282-24301
198282-24330

198282-25110
198282-25130
198282-25540
198282-26250
198282-26310
198282-26320
198282-26330
198282-27520
198282-27570
198282-27580
198282-27590
198282-27740
198282-27741
198282-27742

198282-27742-1

198282-27780
198282-27801
198282-27802
198282-27820
198282-27881
198282-27960
198282-27970
198282-28180
198282-28340
198282-28360
198282-28410
198282-28430
198282-28440

198282-28440-1

198282-28460
198282-34650

198282-37200
198282-37400
198282-37490
198282-37550
198282-51110
198282-51111
198282-51130
198282-51131
198282-51230

Fig. No.

25
26
26
26

Ref. No.

4

ONNNPRPOOOORARAWNONUUIWRPUOWWWWNOOUITWNOOITWRAWNEANNRERPE

-1
-2

-1
-2
-3

Parts No.

198282-65160
198282-65170
198282-65180
198282-65190
198282-65650
198282-65671
198283-03350
198283-11100
198283-12510
198283-12550
198283-13050
198283-13150

198283-13150-1

198283-13151
198283-13160

198283-13160-1

198283-13161
198283-13220
198283-13230
198283-13330
198283-13380
198283-13450

198283-13460

198283-13480

198283-13850
198283-13970
198283-14240
198283-14241
198283-14250
198283-14251
198283-14270
198283-14280
198283-14290
198283-14310
198283-17220
198283-17300
198283-17350
198283-17640
198283-17870
198283-24330
198283-34110

198283-34110-1

198283-34700
198283-34800

00 00 00 00 0O 00 00 OO 00 00 OO O ©

[EnY

. No.

-1
-1

-1
-1

-1
-2
-3
-1
-2

-4
-4

-1
-2




Parts No. Index

Parts No.

198283-44210
198283-44211
198283-44420

198283-44420-1

198283-44510

198283-44510-1

198283-47650
198283-51110
198283-51130
198283-51150
198283-51151
198283-51180
198283-51181
198283-53500
198283-53501
198283-53600
198283-53810
198283-60100
198283-61150
198283-61151
198283-61160
198283-61161
198283-61910
198283-62490
198283-62580
198283-62590
198283-62760
198283-65110
198283-65120
198283-65180
198283-65190
198283-65250
198283-65310
198283-65360
198283-65510
198283-65780
198283-65850
198283-72100
198283-72101
198283-72150
198283-72151
198283-72200
198283-72201
198283-72250
198283-72251
198283-72300
198283-72301
198283-72310
198283-72311
198283-73310

Fig. No.

60
60
60
60
60

py)
@

e
COOOWWRUIDOONNOO®

-1
-1
-2

-1
-3

Parts No.

198283-73330
198283-73500
198283-74100
198283-74150
198283-74200
198283-74250
198283-74300
198283-74350
198283-74370
198283-75750
198283-75860
198283-85050
198283-85060
198283-85090

198284-62910
198284-62920
198284-63270
198287-06200
198287-06300
198287-11210
198287-11230
198287-21510
198287-21700
198290-32750

198310-27370
198330-48410
198331-28520
198360-03260
198360-03270
198360-22210
198360-22250
198360-52160
198360-52320
198360-52330
198360-55630
198360-63150
198360-63160
198360-74670

198360-86840
198421-65030
198425-53110
198431-47340
198435-45410
198448-37360

198448-37450

[EE

B w [
VO NRFRPONOUOPRARWNOOODOWNNREROOPMPWNOOUNWERE R

WER W
NP~

-1
-1

Parts No.

198448-37450
198448-56150
198448-61620
198461-52950
198461-60590

198475-32660

198475-37690
198483-32660
198511-53430
198511-53450
198535-52110
198535-52120
198535-52130
1A1040-28470
1A6150-91251
1A6150-93151
1A6481-62650
1A6640-45230
1A6640-65510
1A6640-65530
1A6660-24250
1A6750-29850
1A6750-65490

1A7000-14720
1A7000-14730

1A7000-15720
1A7000-34960

1A7000-34970

1A7000-52820
1A7000-63210
1A7100-26850
1A7260-46640
1A7260-46650
1A7260-53220
1A7260-60890
1A7300-14720

1A7300-14850
1A7300-14860
1A7335-71230

Fig. No.

55
69
1
1
71

90
90

18
91

91

[CO\]
QQWNFRPRORODOOUTRARODUIWWAITO WO®

N
NPk W

w
O~NOP_A~NWOONWN

. No.

-1
-1
-1
-1

Parts No.

1A7335-71240
1A7335-71250

1A7335-71410

1A7335-71750
1A7335-71760
1A7450-52210
1A7450-52230
1A7450-53820
1A7500-73320
1A7530-73120
1A7550-35570
1A7550-91900
1A7600-27310
1A7680-65350

1A7680-65910
1A8070-04250
1A8070-25410
1A8070-25460
1A8070-25470
1A8070-28160
1A8070-74670

1A8071-04100
1A8090-62110
1A8100-24180
1A8115-11210
1A8115-11220
1A8115-14630
1A8115-14650
1A8115-14671
1A8115-22510
1A8115-25510
1A8115-25530
1A8115-61620
1A8275-72180

1A8310-22480
1A8310-44410
1A8310-44420
1C6053-26020

1C6140-12060
1C6140-43442

1C6140-47210-1

1C6280-61100
1C6281-52310
1C6281-52320

Fig. No.

89
89

89

Ref. No.




Parts No. Index

Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
1C6281-52320 55 44 22157-080000 4 20 22292-000250 19 6 22417-300250 9 13
56 13 6 15 22292-000280 30 20 22417-320320 85 12
1C6360-65700 41 21 18 30 22312-080140 25 12 89 20
22 31 26 5 27
1C6560-15071 54 2 43 9 6 41
1C6900-23020 14 7 55 25 27 4 22417-400250 19 23
1C6900-23120 15 6 57 4 49 7 89 54
1C6900-23150 15 7 22190-060000 4 21 59 12 22417-400400 9 15
1C6920-36260 69 5 22190-080000 42 8 22312-100180 15 11 16
1C7100-08150 70 1 71 58 -1 22351-035025 42 15 22487-060160 39 4
1D2180-22130 28 1 59 22351-040012 61 57 22487-080300 71 61
1E6102-83230 66 6 22190-100000 26 4 22351-040024 82 8 22487-100550 71 40
1E6102-84970 4 19 36 8 22351-040032 18 24 22522-030130 63 23
5 29 38 8 22351-040040 11 8 22857-600160 76 14
1E6190-54080 10 2 40 9 48 9 23000-019000 4 22
28 4 42 9 22351-050020 89 19 23000-035000 1 35

1E6213-83410 5 27 22217-060000 82 7 22351-050025 89 10 23000-054000 12 8 -1

1E6650-82400 67 4 -1 22217-080000 5 22 22351-050032 19 19 23000-060000 6 17 -1
1E6680-66470 26 13 22217-100000 68 7 22351-050040 50 6 23000-070000 6 16
64 10 22217-120000 22 11 22351-050045 55 35 23010-055000 6 17
1E6760-74150 77 6 87 4 22351-050056 60 12 12 8
78 24 22217-140000 78 12 22351-060025 38 9 23065-070180 1 20
1E8050-05510 5 1 85 13 42 10 23065-160650 4 23
1E8660-53100 14 7A 89 42 11 23414-200026 61 59
1S6489-63330 43 4 22217-160000 43 10 22351-060028 61 58 23414-220000 26 7
6 60 10 22351-060032 36 9 23491-140002 25 13
1W3981-14050 2 9 89 53 40 10 23871-010000 25 14
22117-080000 61 56 22242-000200 18 21 22351-060050 63 21 23887-180002 25 15
22117-100000 63 17 22242-000220 12 3 22351-080018 22 12 23887-220002 26 8
22117-140000 18 18 22242-000260 54 9 23 3 23980-730060 5 6
22137-060000 2 3 22242-000290 30 19 22351-080032 50 7 23980-730180 5 7
39 2 31 5 22351-080040 50 8 23980-730250 1 36

71 37 22242-000300 10 3 22351-080045 55 36 23980-730310 5 8 -1
76 11 22242-000340 28 5 22351-080050 72 8 23980-730340 5 8
22137-080000 18 19 32 9 22360-200000 85 11 23980-730400 5 9

63 18 22242-000400 60 11 87 8 23980-730450 5 9 -1
71 38 22252-000190 34 4 89 40 23980-730500 5 10
58 22252-000220 23 8 92 6 23980-730510 1 37

22137-100000 18 20 22252-000320 58 4 22372-080000 63 22 5 9 -2
41 23 9 71 60 23980-730730 5 11

24 22252-000620 14 4 79 13 24101-060044 30 2 -1
56 15 22252-000720 15 9 22372-100000 71 39 24101-060054 28 6
88 9 22252-000800 15 10 22372-160000 83 9 24101-060074 48 10
97 9 22272-000060 63 19 84 5 24101-060084 15 12
22137-120000 33 6 22272-000080 63 20 22417-160180 2 4 16 7
87 3 22272-000090 18 22 39 3 24101-060104 15 13
22137-160000 18 37 22272-000120 18 23 22417-200200 76 12 24101-060114 11 11
89 18 88 10 13 24101-062034 31 6
26 97 10 22417-250300 56 16 24101-062044 31 7
22157-080000 3 5 22272-000190 55 34 22417-300250 9 7 24101-062064 10 4




Parts No. Index

Parts No.
24101-062064

24101-062074

24101-062094

24101-063044

24101-063054

24101-063064
24101-063074

24104-060054
24104-062064
24161-253013
24161-253017

24161-253020
24161-303513
24161-303520

24161-323717

24161-404517
24190-080001
24190-100001

24190-160001
24190-170001
24311-000050
24311-000120
24311-000140

24311-000150
24311-000160

Parts No.
24311-000160

24311-000180

24311-000200

24311-000260

24311-000340
24311-000400
24311-000420
24311-000440
24311-000850
24315-000090
24315-000100
24315-000110
24315-000120

24315-000140
24315-000160
24315-000180

24315-000220
24315-000350
24316-000070
24316-000160
24321-000450
24321-000650
24321-000750

24321-000950
24325-000250
24325-000700
24326-000650
24351-020300
24421-153207

24421-203007
24421-305011
24421-306210
24512-053044

Ref. No.

Parts No.

24550-012100
24550-016100
24550-020200
24550-025150
24550-025200

24761-010000

24761-040000
24761-050000
24761-060000

26013-080802

26013-120252
26013-120302

26013-120352

26013-120402

26013-120552
26013-120652
26013-120702
26016-080252
26016-080352

26016-080502
26018-060252
26021-050122
26022-050102
26062-100251

26106-060082

26106-060122

Ref. No.

Parts No.
26106-060122

26106-060126
26106-060162

26106-060202
26106-060252
26106-060402
26106-060452
26106-060552
26106-080102
26106-080122

26106-080162

oUW

12

22

25

37
40




Parts No. Index

Parts No.
26106-080162

26106-080202

26106-080252

26106-080302
26106-080352
26106-080402

26106-080452
26106-080502

26106-080552
26106-080802
26106-100162

26106-100202

26106-100252

Fig. No.

43

-1
-2

Parts No.

26106-100252
26106-100302

26106-100352
26106-100402
26106-100452
26106-100502

26106-100552
26106-100652
26106-100902
26108-120702
26116-060122
26116-060404
26116-080162
26116-081302
26116-100352
26116-120402

26116-120502
26116-140752
26136-100162

26346-080002

26356-160002

26366-080002

26376-120002
26450-080122
26450-080402
26557-060062
26657-060002
26716-080002

26716-100002

Parts No.
26716-120002

26716-140002

26736-160002

26756-060002
26757-200002
26776-100002

26776-120002
26776-160002
26776-200002
26777-180002
27260-170000
27260-200000

27260-220000
27260-320000
27260-350000
29622-140001

29622-250001

41812-012020
41812-012120
41812-012121
41812-012122
41812-012123
794130-71410

[

-
ORRPRRRRRE

-1
-1
-1

-1

-3
-4

Parts No.

Fig. No.

Ref. No.




	Contents
	1.ENGINE ACCESSORIES
	2.ACCEL LEVER & FOOT ACCELERATOR
	3.EXHAUST PORT
	4.FUEL TANK
	5.FUEL PIPE
	6.AIR CLEANER
	7.FRONT BRACKET
	8.FRONT SUPPORT
	9.TIE ROD
	10.RING GEAR
	11.DIFFERENTIAL GEAR
	12.PROPELLER SHAFT
	13.FRONT SHAFT
	14.FRONT AXLE CASE
	15.FRONT GEAR CASE
	16.FRONT SPINDLE
	17.FRONT WHEEL TIRE
	90.FRONT WHEEL TIRE(ADD.ITEM)
	18.STEERING
	19.P.S.T. CYLINDER
	20.P.S.T. VALVE
	21.P.S.T. HOSE
	22.CLUTCH HOUSING
	23.CLUTCH & CLUTCH SHAFT
	24.CLUTCH RELEASE
	25.TRANSMISSION CASE
	26.CENTER PLATE
	27.REVERSE HOUSING
	28.MAIN DRIVE SHAFT
	29.MAIN SHAFT
	30.REVERSER SHAFT
	31.REDUCTION SHAFT
	32.COUNTER SHAFT
	33.REVERSER IDLE SHAFT
	34.P.T.O. DRIVE SHAFT
	35.P.T.O. SHAFT
	36.MAIN SHIFT
	37.MAIN SHIFT LEVER
	38.REVERSER SHIFT
	39.REVERSER LEVER
	40.SUB SHIFT
	41.SHIFT LINK
	42.P.T.O. SHIFT
	43.SUB SHIFT LEVER & P.T.O. LEVER
	44.SHIFT KNOB
	45.FRONT DRIVE
	46.FRONT SHIFT
	47.4WD LEVER
	48.RING GEAR & DIFFERENTIAL GEAR
	49.REAR HOUSING
	50.DIFFERENTIAL LOCK
	51.FINAL PINION & FINAL GEAR
	52.REAR AXLE SHAFT
	53.REAR WHEEL TIRE
	91.REAR WHEEL TIRE(ADD.ITEM)
	54.BRAKE
	55.PEDAL
	56.BRAKE LINK
	57.PARKING BRAKE
	58.HYDRAULIC PUMP
	59.HYDRAULIC CYLINDER CASE
	60.PISTON & LIFT CRANK
	61.CONTROL VALVE
	62.RELIEF VALVE
	63.HYDRAULIC CONTROL
	64.HYDRAULIC PIPING
	65.WIRE HARNESS
	66.WIRE HARNESS
	67.SWITCH
	68.LAMP & REFLECTOR
	69.METER
	70.HORN
	71.HOOD
	72.SIDE COVER
	73.DASHBOARD
	74.CURRENT PLATE
	75.FENDER
	76.LEVER GUIDE
	77.FLOOR COVER
	78.FLOOR
	79.DRIVER SEAT
	80.LABEL
	81.LABEL(SAFETY)
	96.SEAT BELT
	82.TOP LINK
	83.LIFT LINK(RIGHT)
	84.LIFT LINK(LEFT)
	85.LOWER LINK & CHECK CHAIN
	89.THREE POINT LINK(ADD.ITEM)
	92.DRAWBAR HITCH(ADD.ITEM)
	97.REAR ROPS
	86.ACCESSORY
	87.BRACKET(FRONT WEIGHT)
	88.REAR ROPS
	93.EXTEND EXHAUST(ADD.ITEM)
	94.FUEL HOSE(ADD.ITEM)
	95.KARTE(CENTER PLATE)
	98.REAR HOUSING(REPAIR PARTS)
	99.GEAR KIT(DRIVEN 20)
	100.GEAR KIT(DRIVEN 21)
	101.GEAR KIT(REVERSER)
	Parts No. Index

